[ TR X8

mplicity

SIMPLICITY MANUFACTURING COMPANY, INC.

RIDING TRACTORS

MFG. NO. 872 341658 SOVEREIGN TRACTOR
MFG. NO. 756 34108 LANDLORD TRACTOR

SER. FORM - OP-56 TP - 1360

LITHG IN usa



TO THE OWNER

Congratulalions on your purchase of the Simplicity tractor. It has been desioned with emphasis gn the ability to do your
muast important jobs quickly and efficiently with the ieast gperatar effort.

So that you can get the very most from your purchase, you and anyong else who may aperate the tractor should study this
manual and the owners manyal for your attachments befare using your Simplicity tractor. Throughout the manual, we will

refer to directions as feft, right, front, and rear. These directions are as the operator sits on the tractar seat in the driving
POsTtion,

For your own safety and that of your family and others, pericdically review the safety tips found in 1his manual. You will
find the table of contents very uschyl in referring to this manwal when questiens arise in the future, We have provided you

with infarmation to perform most sefvice jobs quickly and easily, but your Simplicity dealer will be happy to help you with
any SErICe OF Tepalr work.

When ordering replacement parts for your Simplicity tractor, be prepared to give your dealer the identification numbers
found an the tractor and engine identification plates shown below. The identification plate far the tractor is located on the
frame in front of the tractor seat. The one for the engine s located on the !eft side of the engine blower housing. We sug-
gest that you 1geate the numbers and racord thern below for easy reference.

SIMPLICITY MAN CTURING CO.,INC. e arErrerare | remenimeserssrss  rmasaeres ot e
PORT WaASHINGTON, WIS, WU 5. A. PIODEL TYFE COnE

Refer to 1.d. na. whean g . Wimn DOl YN SO
writing or ordering pares. X r SEUmre. GoOhrrsd armnry Eeeeniinn ey
- T =TT RN ARSI T T

ED. HNo. [ ] : .

TRACTOR [DENTIFICATION PLATE ENGINE IPENTIFICATION PLATE

SPECIFICATIONS SUBJECT TO CHANGE WITHOUT NOTICE

SIMPLICITY’'S NEW EQUIPMENT WARRANTY

The Company warramts Simplicity products 1o be free from defects in material and workmanship, except
the Company makes no warranty, express or jmplied, with regpect to tires, engines, ganarators and voltage
reguiators, which are warranted by their respective manufacturers, Any part covered by this warranty which
is proven defective within one year 145 days for equipment used for rental, municipa! or commercial
purpases) under normal use, from date of purchase, vAil be replaced without charge, provided such part 15
returned to the fctory, (if requested), and is found 1o be defective upon examination at the factory. This
warranty does not apply to any Simplicity products altered outside of the Simplieity factory. THE
FOREGOING WARRANTY IS IN LIER OF ALL OTHER WARRANTIES, EXPRESS OR IMPLIED, OF
MERCHANTABILITY, FITHESS FOR A PARTICULAR PURPOSE, PERFORMANCE, OR OTHERWSE.
The Company's obligation under its wamanty 15 strictly and exclusively limited to the replacement of such
parts, and in na ovent shall the Company be liable for any other damages, whether direct, immediate,
ingidental, special, or consequential. Simplicity Manufacturing Company, ioc., reserves the right to modify
ar change specifications without pricr notification. There are no warmanties which extend beyond the
deseripiion of any Simplicity produet.




TABLE OF CONTENTS

SIMPLICITY NEW EQUIPMENT WARRANTY
FROTECT YOURSELF AND OTHERS
CGPERATION

INSTRUMENTS AND CONTROLS

BEFCGHRE QPERATING THE TRACTOR

STARTING THE ENGINE

STOPFING THE ENGINE

CONTROLLING TRACTOR GROUND SPEED

HOT WEATHER OPERATION

COLD WEATHER OFERATION

DUSTY GPERATING CONDITIONS .

QUT OF SEAVICE PROTECTION ISTORAGE)

STARTING THE TRACTOR AFTER STORAGE

OPERATION CHART '

TROVEBLE SHOQTING GUIRE

ADJUSTMENTS
RAISING THE TRACTOR HCOOD
RAISING THE SEAT DECK

EHD -t NOOO RNk =

SEAT ADJUSTMENT g
CLUTCH FREE TRAVEL 10
SHUTTLE DRIVE ADJUSTMENT 10
FOOT PEDAL BRAKE ADJUSTMENT 13
PARKIMNG BRAKE ADJUSTMENT 11
TRANSMISSION NEUTRAL SAFETY

START SWITCH 12

POWER TAKE — OFF CLUTCH ADJUSTMENT 12
STARTER - GENERATOR BELT ADJUSTMENT 13

CARBURETOR ADJUSTMENT 13
MAINTENANCE 14
ORDERING REPLACEMENT PARTS 14
EVERY 5 HOURS OF OGPERATION 14
EVEAY 25 HOURS OF OPERATION 14
SCHEDULED MAINTENAMCE CHART 15
EVERY 100 HOURS QR ONCE A YEAR 18
ACCESSORIES 19
ATTACHMENTS 19
PARTS LISTING 1G

SAFETY PRECAUTIONS TO

OPERATION
Enow the controls and how to stop quickly - READ THE
OWNER™S MANUAL.

Do not allow childrep to operate vehicle. Do not allow
adults to aperate it without proper instruction.

Do not ca passengers. MEEP GHILDAREN AND PETS
A SAFE DISTANCE AWAY.

Clear work area of objects which might be picked ﬁp and
thromem.

Take all possible precautions when leaving wehicle un-
attended; such a= disengaging power-take-off, lowering
attachrments, shifting into aeutral, setting parking hrake,
stopping engine and removing kay.

Do not stop or start snddenly when gqoing uphill or dewn
hill. Mow up and down the face ogo::leep slopes; never
across the face,

Reduee speed on slopes and in sharp terns to prevent Hp-
ping or loss of coantrol. Exercize extreme caution when
changing diregtion gn slopes.

Stay alert for holes in tervain and other hidden hazards.

Use care when pulling loads or using heavy equipmett.
A Use cnly approved drawbar h%tch ﬂpm;?s
B. Limit laads to those you can safely control.

C. Do not turn sharply. Use care when backing.

D. Use counterweight {s) or wheel weights witen sug-
gasted in owner's manuoal.

Watch out for traffic when crossing or near roadways.

Keep all puts, balts, 2nd screws tight to be sure squipment
iz in safe worfcmg condition.

Do not alter basic engine governor settings or overspesd
engine.

D not operate equipment when barefoot or wearing open
sandals. Always wear substantial footwsar.

FUEL & FIRE HAZARDS
Hangdle gascline with care — it is highly flasnmakla.
A, Use approved gasoline container.
B. Never remove cap or add gascline to a running or
hot engine or fill fuel tank imdoors. Wipe up spilled

PROTECT YOURSELF AND OTHERS

c. doors if engine is run in garage — exhaust
fumes are dangercus. Do not ruo engine indoors.

Mever store equipment with gasoline in the tank inside a
building where fumes may reach an open flame or spark

Alow engine to coal befors storing In any enclosure

T reduce fire hazard keep engine fres of grass, leaves or
excessive greass.

ATTACHMENTS

Dizengage all attachment clutches and shift into peotral
befare attempting to start engine.

Disengane power to attachments and stop engine before
Ieaving operator pogitinn.

Disengage power to attachment (=) and stop engine before
maldng any repairs or adjustments.

Disengage power to attachments when transportitg of not
inusza.

When using any attachments never direct discharge of ma-
terial toward ders or allow anyone near yehicle
while in cperation.

Keep vehicle and attachments in good operating condition
and keep safety devices in place. Use quards as instructed
in owner's manoal.

Vehicle and attachments should be stopped and inmed
for damage after strﬂcinfr; a foreiqn objsect and the qe
should be repaired before restarting and operating the
equipment.

When using vehicle with mower:
{1; Mow only in daylight or in good artificial light.

2) Mever make a cutting height adjustmant while en-
glm: is running if cperator must dismount to do so.
{3] hut engine oif when unclogging chute.

4) Check blade mounting bolts for proper tightness at
frequent intervals.

If the equipment shouwld start to vibrate abnormally, step
the engne apd check immediately for the cause. Vibra-
tion is generally a warning of trouble,



OPERATION

Figura 1. Tractor instrurmnent panel as seen from the operators position on tracior seat.

INSTRUMENTS AND CONTROLS-HOW TO
UNDERSTAND AND USE THEM

Picture yourself seated on your Landlord or Sovereige tras-
tor. Before starting the engine, lets learn how to understand
and use the instruments and controls. The paragraphs refer-
ring to the instruments and controls are Hlustrated io figures
1 through 4.

IGNITION SWITCH: (Figure 1, item F) To actuate the
imidon switch first insert the ignition key as shown. When
the key is tumed clockwiza to the first pasition, Lhe igrition
is OM. In the ON position the lights, hourmeter, ete. will op-
arate. Turn the key clockwise past the OM positon to the
START postion to actuate the starter. THE TRANSMIS-
SION SHIFT LEVER MUST BE IN THE NEUTRAL PO3I-
TION AND THE POWER TAKE OFF CLUTCH CONTROL
LEVER (8] MUST BE IN THE DMSENGAGED POSITION
BEFORE THE STARTER WILL ACTUATE. Release the

key as soon as the engine starts. Retorn the key to the ver-
tical position to stop the engine. CAUTION: ALWAYS RE-
MOVE THEIGNITION KEY WHEN GLEANING, ADJUST-
ING, OR SERVICING THE TRACTOR OR ANY ATTACH-
MENT OR WHEN LEAVING THE VEHICLE UNAT-
TEMDEED.

CHOKE CONTROL KNOB:  (Figure 1, item E) The
choke gontrol knob may be pulled out to increase the a-
mount of fuel entering the engine for starting and cold wea-
ther warmugp When starting a cold engine in cold weather
pull the choke all the way out. Some chelke may be required
to start the eogine when the air temperature is abova 70 de-
grees F or while the engine iz 551l warm from being recently
tun. After the engine has started, push the choke in slowly.
incold weather it may be necessary to leavo the choke pulled
out slightly fior three or four minutes while the engine warms
up. NEVER OPERATE THE ENGINE WiTH THE CHOKE
QUT AFTER IT HAS HAD SUFFICIENT TIME TO



WARM-UPR. ABOUY & MINUTES SHOULD BE SUFFI—
CIENT EVEN IN COLD WEATHER.

GENERATOR WARNING LIGHT:  (Figure 1, itermr
H} The generator light will warn you if the generator or
valtane requiator on your tractor is not functioning proper-
ly. It iz normal for the gensrator ight to ¢ome on when the
ignition switch isin the ON positicn and the engine is stopped
ot running at low speed. The light should go out when the
engine iz running at higher speads. If it does oot the genera-
tor or voltage requlator is not functioning propertly. Cheack
the generator belt adjustment as described on page 13. See
your Siraplicity dealer if the light will net go out afier the
belt iz adjusted.

HOURMETES: [OPTIOMAL) {Figure 1, item J}
The hourmeter is wseful in keeping accutate maintenance
recardds and telling how much time the tractor has been
used on a particular job. It operates anytime the ignition Is
turned on whether the engine is running or not.

FUEL GAUGE AND FILLER CAP: (Figure 1, item A)
The fuel gauge indicates fuel level. BEFDRE ADDING
FUEL, SHUT OFF THE ENGINE AND ALLOW 1T TO
COOL SEVERAL MINUTES. Tum the cap counter-
clockwise to remove it and add fuel. The 3 gallon capacity
prowvides about 3 hours of mowing. Use leaded or non-
leaded REGULAR grade avtomotive qasaline. CALUTION:
BO NOT ALLOW LIGHTED CIGARETTES, MATCHES,
ETC., ARDUND ANY OPEN GASOLINE CONTAINER.
00 NOT OVERFILL; WIPE UP ANY SPILLED GASO-
LINE.

LIGHT SWITCH:  (Standard equipment an Sovereign;
Cpticnal on Landlord) {Figure 1, itemn T The switch should
be moved up to the ON positon to turn on the tractor lights.
To prevent the lights from being tomed on by unauthorized
persons, the igninon switch must also be in the ON position
for the lights to aperate. To tum the lights off, push the
light switch dowm to the OFF position, DO NOT OPERATE
THE LIGHTS FOR LONG PERIODS OF TIME {(MCRE
THAN 20 MINUTES] WHEN THE GENERATOR LIGHT
15 QN OR THE BATTERY MAY DISCHARGE ENOUGH
SOITWILL NOT START THE ENGINE.

POWER LIFT SWITCH: (OPTIONAL) (Figure 1,
itemn B) The pawer Lift switch controls the electrically opera-
ted power lift unit. Push the toggle switch forward 1o raise
a front, center or rear mounted atachment. Pull it back
toward you to lower the attachrnents. The power lift will
stop and hold in any position when you release the toggle
switch. The height indicator (Figure &, item A} on the left
side of the tractor shows attachment posifon. The lift
motor will ratchet when it has reached the end of its travel.
Ratcheting is not harmfcl to the unit, but releasing the tog-
gle switch as soon as ratcheting beging will prevent unnec-
essary wear. If the motor iz allowed to ratchet for an ex-
tended pericd of dme, a circuit breaker will open, discon-
necting power to the lift motor. It will antomatically reset
after about a minute.

CLUTCH AND BRAKE PEDAL:  (Figure 1, itern I}
Depressing the padal will first disengage the tractor drive
clutch. Asyou continue to depress the pedal, the brakes will

be applied to stop the tractor. The clutch-brake pedal may
be depressed for shifting trantmission gears, but it is not nec-
essary if the shottle deive control lever {Figquee 1, item 3] i3
in the neural position,

SHUTTLE DRIVE GONTROL LEVER (Fiqure 1,
itermn G} The position of this lever determines whether the
tractar moves forward or reverse o remaing stalionary. It
can also be used for shoet periceds of time to reduce tractor
travel speed in either forward or reverse, or used to stop
tractor travel by pulling it rtoward the opposite posiion.

Althoogh the tractor may be shifted into or out of any gear
by depressing the clutch-brake pedal, it may be zhified
mere rapidly by placing the shuttling conteol fever in the
center NEUTRAL position as shown in figure 1. The brake
which is automatically applied when this lever is in neuatrat,
stops ‘‘spinning” of the tansmission nput shaft o facil-
itate shifting.

After shifting the fourspeed transmizdion inta the dosired
gear, the tractor can be driven FORWARD by pushing the
shuttle drve control lever ahead and locking it in the for-
ward position. To drive in REVERSE pull the shuitle drive
contral lever back and lock it in the reverse position. Fora
particular transmission gear, the tractor will drive the same
speed in reverse as forward. The shuttle drive contret lever
may be moved from forward to reverse or reverse to forward
without waiting for the tractor to stop moving To prevent
sudden change of direction and unnecessary wear to the
clutches, the shuttle drive control lever should be moved
dowly into either drive position.

The tractor may he “inched" or slowed for working in tight
areas by holding the shuttle drive control lever part way to-
ward the locked drive posibon. Thiz can be done for shon
periods of Hme without damage, however, constant slipping
of the drive clutches will causs them to wear and require
frequent adjustment.

SPEED CONTROL LEVER: (Figure 1, item C) The
engine speed control lever is used to set the desired cngine
speed. The speed contrel lever should be maved forward a-
way from the operator to {nereass engine speed or back to-
ward the operator to reduce engine speed. Consnlt the ap-
propriate section of this manual for speeific information on
sugqested sertings of the engine speed control lever. For ex-
ample: starting the engine, page 5. Contrelling lractor
ground speed page 5, and the Operation Chart on page 7.

TRANSMISSION SHIFT LEVER:  (Figure 2, item A)
The transmisston shift laver is used to select the desred trans
mission gear. There are four doive positions. Using the shui-
tle drive unit, the tractor will move either forward or reverse
in any of the gears. The approximate ground speed in miles
per hour for each gear art full engine speed (2600 RPM} both
forward and reverse ate shown below:

GEAR MAXIMUM GROUND SPEED
First 96 MPH
Second 2.3 MPH
Third 37 MpH
Fourth 5.1 MPH

The diagram on the tractor frame shows the location of each
position. To shift the transmission into fitst or third, push
the shift lever forward and move it left or right to the de-



Figure 2, Controls seen from left side of tractor.

sired gear. Tio shift into second or fourth, pull the shift lever
back tovard you and move it to the left or right.

Do not attempt to move the shilt lever unless tractor move-
ment is stopped aod either the shuttle drive control lever is
in neutral or the clutch-hrake pectal is depressed. The trans-
mission shift lever must be in the nentral START position
for the engine starter ko operate. .

PARKING BRAKE LOCK: (Figus 2, item B) To
lock the parking brake, grasp the lock and pull it upward
and back undl the hacndle rests against the footrest as
shown in fiqure 2. To release pull the top portion away
from the footrest and down. It should be locked in the up
position to prevent the tractor from rolling whenever the
vpertor leaves the tractor seat. Remember to relsase the
parking brake before driving the tractor.

PFOWER TAKE OFF CONTROL LEVER: (Figure
2, {temn ) This lever contrels power to CeNTer O rear maunt-
ed attachments such as a mower or ratary tiller. Pull the
laver up and move it forward uatil it snaps over center 1o

engage the power take off. Pull it back and down o dis-.

engage. Always move the power take off control lever all
the way to the disengaged or engaged position. The tractor
engine should be ranning at 1/2 wo full engine speed when
the power take off is engaged to absorb the added load.
CALUTION: ALWAYS DISENGAGE THE POWER TAKE
OFF, AND WAIT UNTIL ALL ATTACHMENTS HAVE
STOPPED MOVING BEFORE LEAVING THE TRACTOR
SEAT. The power take off cootrel lever must be disen-
gaged before the engine will start.

MANUAL LIFT LEVER: (Figurs 3, item A} The lift
laver is used for caising or lowering attachments such as the
rotary mower or the dller for transport. The operating
height of attachments, can be requlated by using the notch-
o5 and pin holes provided. The thumb button (B) on top of
the bandle disengages the catch from the quadrant so the

Figure 3. Controls gn left sige of tractor.

lever can be moved as desired and locked into position, See
the owners manual for any attachment you may be using
for spegific information on how the lift lever should be

BUAL LIFT LEVER: (OPTIONAL) (Figure 4,
itern A} The dual lift lever provides a convenient means of
operating a fromt motnted attachment such as a mow

Figure 4, Dual lift lever.



thrower or a snow plow and dozer blade independently of
center or rear mounted attachrents. A good example is
using the rotary -tiller and dozer blade in leveling a qround

surface. Both attachments can be mounted o the tractor-

at the same time, and the pperatgr gan conveniently raise
ar lower gach of them from the tractor seat.

BEFORE OPERATING THE TRACTOR

Thoegh your Simplicity Dealer may have performed the be
fore starting checks listed below, we suggest that you per-
sonably check each one 50 that you will become Familiar with
them and also to insure that your tractor is ready to operate
the first time you use it

TIRE INFLATION: The tres should be checked and
inflated to the proper pressure bafore operating. Frant tires
shouid have 12 to I5 PSI of air and rear tires 6 to & BSI of

dlr.

CRANKCASE OIL:  Before starting the engine, Insure
the enging cragkcase is filled with the correct grade and
weight of oil. See page 15 in the Maintenance seetion of this
manual for instructions on checking the oil and the correct
oil to use.

FUEL SUPPLY:  Fill the fuel tank completely with
clean frach leaded or non-leaded raqular grade automotive
gasoline. (Do not mix ol with m@scline). Premium guso-
lines are oot recommended as they increase carbon deposits
in the engine. CAUTION: GASOLINE 15 HIGHLY FLAM-
MASLE. NEVER ALLOW ARTICLES SUCH AS LIGHTED
MATCHES, OR CIGARETTES, WHICH COULD CAUSE
IT TO IGKITE NEAR OPEN GASDLINE CONTAINERS.
DO NOT OVERFILE. WIPE UP ANY SPILLED FUEL. BE
SURE THE ENGINE 15 NOT RUNNING AND HAS BEEN
ALLOWED TO COOL BEFORE ADDING FUEL.

BEVEL GEAR BOX OIL: See figure 31. Remove
the pipe plug (A} from the elbow at the rear of the gear
case. il should be present at the botrom of the filler elbow.
If it is not, add 90 weight transmission oil until it is vidble
in the bottom of the efbow.

AIR CLEANER: Insure that the air cleaner isin plage
and properly sealed. If it is dirty, clean or replace it arcord-
ing to the instructions oo page 15, in the Maittenance sec-
tion of this manmal,

BATTERY: Check the battery to be sure it is filled to
the proper level with alectrolyte and the vent holes in each

of the fillar caps are open. See page 18 in the Majntenanes
section of this manual.

TRANSMISSION OIL: See figure 30. Remove the
pipe plug (&) to check the ofl. The oil shenrld be level with
the bottom of the threads. If it is not, adgd 90 weight trans
miszion oif untl it iz level with the bottom of the hole
threads.

LUBRICATION: Lubrcate all grease zerks and pivot
points atcording to the Every 25 Hour Maintenance in-
struetions on page 14 of this manval. A pisto-luber grease

gun specially desiqred for this purpose iz available from your
Simplicity dealer.

ATTACHMENTS: Read and become familiar with the
Crwoers Manual for any attachments you arc wsing wiik
your tracter.

SEAT ADJUSTMENTS: The seat should be adjusted
s0 the operator can comfor tably depress the elurch and brake
pedals while sitting back in the szat. Ser page § in the Ad-
justroent section of Lhis manoal if the seat requires adjusting.

STARTING THE ENGINE

1. Refer to the Instruments and Controls section beginning
oi page 2 of this manual for the location and use of the in-
sttumemts and contrels. CAUTION: IT 15 DANGERQUS
TO START THE TRACTOR UNLESS ¥OU ARE SEATED
IN THE TRACTOR SEAT. Inmute that the power take off
chatch control lever {s) are in the disenpaged positon, and
the transmission shift lever is in the nentral START position
2. Mave the engine speed control lever 1o midway between
slowr andg fast.

3. Pull the ¢hoke knob out. 1n cold weather pull it all the
way out. In warmer weather or when stacting an engine which
1z sHll warm from recent operation less choke will be e
quired.

4. Depress the clurch brake pedat and hold it down to dis-
engage the transmision drve. Although the engine may be
started without disengaging the clutch, in cold weather it
will start easier with the clutch disengaged since the starting
metor will ot have to um the tensmission in addition to
the engine.

5 Ingert the imidon key and tarn it to the right past the ON
posidon to the START posibon to actuate the starter mo-
tor. As you tarn the key, check the Geperatar warning
light to see that it is functioning properly.

&. When the engine starts, release the key and allow it to re
tum to the ON postion. Slowly push the choke in. After
the engine has run for a few minutes it should not tequire
any choking. If the engine does not start after abent 10 sec-
onds of cranking it may be receiving too rick a fuel mixtore.
Fush the choke in and ey again. The engine may not need to
be choked when stacting 1t in warm weather or if it has been
operated recantly.

7. Release the clutch brake pedal as soon as the sngine is
running smoothiy.

STOPPING THE ENGINE '

1. Move the engine speed control lever to the SLOW position.
2. Ti the tractor has been operating under full load, allow
the engine to idle for about a minute to reduce the cngine
temperature. Stopping a hot engine oo suddenly can dam-
aqge engine parts.

3. Tarn the ignition key counter-clockwise to the vertical
position to stop the engine.

4. Set the parking brake.

5. Remeve the ignidon key to prevent enauthonzed use of
the tractor.

CONTROLLING TRACTOR GROUND SPEED

Tractor ground speed can be controlled by the posidon of



the transmission shift lever and/or the engine speed control
lever or for short periods by the shuttling drive lever.

ENGINE SPEED

Attachments driven by the power take off operate hest at a
particular speed. The engine spesd control should be ad-
justed to set the attachment speed for the operation being
performed and the tractor transmiszion used to contral tra-
vel speed. The eogine speed control is one means for con-
trolling ground speed when pulling light loads or transpoit-
ing the wactor.

TRANSMISSION SHIFT LEVER
Seg the chart oo page 7 for selecting the gear recommended
for patforming various jobs.

{Operations such as snow throwing or lawn revitalizing can
be performed more quirkly by using a low Forward speed
and higher reverse speed. First and third gears are opposite
each other and it is sirpple, ta “Rip shift'" with the shutting
speed control in neutral using first for forward and third
for reverse.

'STARTING TRACTOR TRAVEL

Assure yourself that the area in which you are going to drive
the tractor is free of obstrucHons. Tnsure the shutde drive
control lever is in the NEUTRAL position, then shift the
fourspeed transmission into the desired gear. It is not nec-
essary to depress the cluich-brake pedal to shift gears if the
shuttle diive control lever is in the nentral pasition.

Belease the parking brake and look arcund to ingure there
are no obsiructions in your path. To start the ractor in mo-

fion, move tha shuttle dohve contvol lever SLOWLY forward -

or back from the nevtral pesition untl it locks in the for
ward or reverse position.’

STOPPING TRACTOR TRAVEL

Tragtor motion may be stopped either with the shottle drive
contral lever ar the clutch-brake pedal. To =top the tractor
forward travel use the shuttle drive corureol lever, move the
lever to the NEUTRAL position and then slowly toward
the REVERSE position. As soon as the tragtor SOps moy-
ing, place the shuttle drive control lever in neutral. If you
with to stop the tractor while it is moving in reverse, push
the shuttfe drive lever past nentral slowly toward the for-
ward positon.

In emergencies or if both hands are required on the steering
whee], depress the clurch-brake pedal to stop the tractor.
Eefore leaving the tractor seat, shut off the engine, set the
parking brake, and remove the ignition key.

HOT WEATHER OPERATION

When aperating the tractor at temperatures above 759F pay
particular attenticon to the following iters to prevent dam-
age.

1. Keep the engine cooling fins and fan screen clean and
free of cbstructon which would decrease air flow to and
from the engine. See page 14 for cleaning instructions.
2 Insure that you arevsing the proper grade and weight of
oilin the engine for the temperature where the tractor iz be-
ingused. Check the ofl ievel gach time you Gl the fuel tank.

DG NOT OVERFILL THE CRANKCASE — ENGINE
OVERHEATING MAY RESULT.

3. Check the battery water leval more frequently than every
25 houy which 15 recommended under normal conditions.
High temperatures cause faster evaporation of water [rom
the battery.

4. Remave the carbueetor heat deflector used with the smow
thrower of dozer blade.

COLD WEATHER OPERATION

When the tractor is being used in temperatures below 309F,
check the follawing items closely:

1. Use the correet grade and weight of oil for the temperature
conditions. Change the oil only when the engine is warm. If
an unexpected temperature drop occurs when the engine is
filled with ummer oil, before starting the engine, move the
{ractor to a warm location until the oil will flow freely.

2, Use fresh fuel. Fill the fuel tank aftor each days use to
protect against moisture condensation.

3. Disengeaqe the clutch when starting the engine.

4. Install the heat deflector furnished with the snow throw-
er or dozer blade if these attachments are to be used.

DUSTY OPERATING CONDITIONS

When the tractor is operated in dusty or dirty conditions
check the following items closely:

1. Keep the engine fan screen and cooling fins clean and
free of materials which will decrease air flow.

2. Service the air cleaner more fraquently. Clean or replace
it'as often as necessary to allow air to Aow to the carburetor
freely.

3. Change the engina oil more frequently. Tha cil should be
changed more often than every 25 hours as is recommended
under normal conditions. In extremely dusty conditons,
change every 10 operating hours.

QUT OF SERVICE PROTECTION (Storage)

When the tractor is to be stored witheut use for 2 mooth or
longer, the following precautions should be taken to ingre
your tractor will be ready to go when you need it:

1. Unless you wish to o the tractor unil the fuel tank is
empiy, add a good brand of gasoline stakilizer. This additive,
Stabfl, available from your Simplicity dealer, preveots form-
aticm of qum and varnish for up to one year, previding easier
starting and a cleaner fuel system.

2. Drain and refill the engine crankecate while the engine is
warm. Tie a tag on the tractor indicating what gqrade and
vreight of oil was uzed.

3. Remove the spark plug and pour ane ounce (two table-
rpocns} of SAE 30 engine cil into the cylinder. Engage the
starter to barn tha engine over a fow Hmes, then reinstall the
spatk plug.

4. Clean the air cleaner element as deseribed on page 18, of
the Maintenance instructions.

5. Flug the exhaust outlet to prevent the entrance of mois
ture, dirt, tugs, ete. .o

6. Insure the battery is filled to the proper level with water
and is fully charged. Battery Lfe will be increased if it i5 re-
moved and gut in a cogl dry place 2nd fully charged about
once a month.

7. Greaseall greasezerks and put ail on the hehrication points



showm in the Maintenance secton

8, If the tractor is to be stored & months or longer Block the
wactor wp off the wheels to relisve weight and keep the tires
off a damp floor. Protect the tres from prolonged exposure -
to direct sunlight.

9. Store the tractor in a dry place indors.

STARTING THE TRACTOR AFTER STORAGE
Before starting the tractar after storage, do the following:
1. Remaoye the blocks from under the tractor.

2. Replace the battery.

3. Unplug the exhawst outlet.
4, Pericrm the Before Operating instructions on page 5.

Apptox.
. Ground Required Recommerded
Engina Spesad Transmission Spasad Accassones Accessories
Attachment Controi Gear Salection (MPH} and Oplions and Opticny
Transparting
Tractor 3-5 "
42" ar 28" Rotary 2 Rear wheel weights when
Mower [Smocln 4-5 mowing slopes 20-30%, mow-
Lervain - Narmal qrassh ing slopes greater than 40%
g ! not recommended.
4" or 48" Rotary el 2 Rear wheei weights when
Mawer (Rough terrakn 1 OII' l§.§' 3 :J?'E mowing slopes 2&4ﬁ,mnw-
hedwy of wat grass} o 1 ing s\opes greater thar 30%
5 m ; \2) 4|2-23 not recammended.
46" Sickle Bar - 1) ) 2 Rear whee| weights when
& 1 _""*-.gr 25-35 mowing slapes 20-40%,mow-
. or Tng shopes greater than 0%
5 j 3-5 not recommended.
38" Lawn Revital- £-.ag | Fear itk Perwver ift kit
izer ar
15-2.3
36" ar 42" Snow Powver 1t Kit. Time chains,
Thrower 7.35 4 Rear wheel weights,
{Light Sraw) 2 Front whee| weights,
35" or 42 Snow Power lift kit. Tire chains.
Thrower (Hesyvy 5. 96 4 Rear whesl weights.
or vt snow] Rl 2 Frort wheel waighis.
42" or 46" Snaw 2.35 Tire chains, 4 Rear wheel
Plow and Dozer ar welghts. 2 Front witesl
Blade 4.5 weights. Power lift kit
5
AZ” Grader Blade 1—T—i3) 2-3% 4 Rear wheel weights,
36 Rotary Tiller Rear Jift kit, 4 Rear wheel weights.
.2 Front wheel watghts,
Power lift kit
10 Mourted Plow 1 3 Rear Jift kit. 4 Rear wheet weights.
_ ) 2 Front wheet weights,
| F: Power Bift kit.
s F
Cultivator or Planter —_ @ Rear lilt kit. 4 Rear wheel weighis.
1 2.1 2 Front wheel weights _
Rl 2 4 Porer 1L Kit.
] P
Epfing Tooth o 1 Rear |ilt kit. 4 Rear whee! weights.
Harrawr 2 Front wheel weights.
2 a 2-35 Power lift kit
S F

REFER 7D YOUR ATTACHMENT OWNERS MANUALS FOR ADDITIONAL INFORMATION.

Frgura 5. Qperation chart.

7




TROUBLE SHOOTING GUIDE

PROBLEM OR SYMPTOM

POSSIELE CAUSES

CHECKS AND CORRECTIONS

Srarter wiell mot arn enging o

Transmission shift lever not in
feu trak position.

FPower take off not disengaged.

Battery discharged or dead.

Circuit breaker 1ripped.

MNeutral safaty slart switch not
properly adjusted.

Wirine lnate ar broken.

Battery lermials corrodel,

Move transmission shift [ever o neutral start
position, . .

Move control lever (5] to disengage position.

Check the battery - charge or replace a5 necassar

Wait a minute for circait breaker 1o reset.

Adjust the safety switch far the transmission.

See page 12. .
Wisually check wiring, replace any broken or
frayed wires, tighten loose connsctions,

Clean Datlery terminals,

Engre herns - will not start.

Ot o fuel,

Engine flooded.
Crankecasc oil too heavy.
Fuef filter olugoed.

Wator n gawialime,

Spark j1luy wworn ar dirly.

Fill fuel 1ank_

sk choke in, attempt 1o start.

Change il a5 recommended on page 15.
Replace fuel filter. See page 18.

Brain fuel tank, replage fucl filter.
Check and replace or set, See page 19,

Engine starts hard or runs poorly.

Fuel mixture too rich.

Fuel migiutre tog igan or too rich,
Spark phug swarn or dirty,

Push choke in. Clean air filter elemani.
See page 18.

Adjust carburetor. See page 13,

Check and replace or sot. See page 19.

Engire knochs.

Mot erough Gil in crankcase.
Using wrong weight of oil.

Using wrong grade of gasoling.

Add oil as reuuired. Ses page 14

Change oil, use weight recommended for
weather condrions. See page 15,

Lse pegular grade automotive gasoline.

Traclor deive chutch will not
dizengage.

Too much clutch free travel.

Belt slop nol properly adjusted.

Adjust cluteh pedat free travel, See page 10,

Adjust belt ssop. See pane 10 Cluch Eree trovel.

Engine wilk not idle smoothly,

Air Cleaner dirty.

Water in fuel tank.

Carburetar fusl mixture set
incorrectly.

Spark plug warn or not set properky.

Clean or replace air cleaner. See page 18,
Remove fuel tank to drain, replace fuel filter.
Adjust carburetor. See page 13.

Adjust ar replace. See page 19,

Excossive oil consumption.

Engine running toa hot,
sing wrong weight of oil.
Too much oil in crankcase,

Clean engine fins and Tan sgreen. See page 14.
Change to carrect weight oil. See page 15.
Check ail level according to instrugtions on page 14,

Exbaust 1 black or smoky,

Aar filter element dirty.
Fuel mixture too rich,

Ciean or replace filter element. See page 18,
Be sure choke opens fully when it is pushed way
in. Set carbureter adjustment. $ee page 13.

Engine runs, tractor will nat drive
or drive with full power.

“Freagtor creeps forward ar back
v weith shuttle contrnl in Meutral.

4 - Specd transmission not in
geat,

Parking brake O,

Shuttle drive ¢lutches need
adjusting,

Main drive belts are stipping.

Put 4 - speed transmission in gear,

Release parking brake,
Adjust shuttle drive. See page L

Adjust clutch belt rension and free fravel, Sea
page 10.

Shuttle drive linkage out of
adjustment.

Adjust shuttle drive. See page 10.

Brake will not hold.

Brakes nesd adjusting.
Worn brake 1inings.

Adjust brake linkage, See page 11,
Have your Simplicity dealer replace linings.

Tractor drive clitch will not engage,

Too hitle clutch free travel,

Adjust clutch free travel. See page 10.

Tractor handles paocly.

Steering linkage or front axte
[oose.

Tires not properly inflated.

Wheels are spinning or slipping,

Maving too fast on sloping surfaces.

Tighten any loose connections.

inflate tires correctly. 5ix to eight pounds In
rear angd 12 - 15 pounds in front,

LUse weights to provide additianai stability
ancd traction.

Reduce speead.

Power Iift will not operate,

Ignition switch may not he an,
Circuit breaker may have cut out.
Loosa or broken wiring.

Turn ignition switch on.
Wait @ minute for circuit breaker to reset.
Check and repair wiring.

Drive belt slips.

Belt stretched or worn.
Pulleys may be greasy of oily.
Too hittle clueich free travel.

Replace with correct Simpligity beft.
Clean with non-flammable solvent.
Adjust free travel. Se¢ page 10,

8




ADJUSTMENTS

Most of the adjustments described hete are gasy to parform.
Some of the adjustments require a littta mechanical koow-
how and some special togls 10 do them well, You may wish
to have yoor Simplicity dealer make some or all of the ad-
justments as they are required; however, we have given in-
struetions for them here as 2 convenience to you shauld you
wish to make them yourself. CAUTIGN: DD NOT AT-
TEMPT TO MAKE ANY ADJUSTMENTS WHILE THE
ENGINE IS RUNNING UNLESS REQUIRED IN THE IN-
STRUCTIONS. tF THE ENGINE MUST BE RUNNING
TO MAKE AN ADJUSTMENT, BE CAREFUL TO STAY
CLEAR OF ANY MOVING PARTS.

The Landlerd and Seversign tractors have been designad for
easy accessibility to the areas which need to be reachied in
making adfustments and performing maintenance. The un-
derside of the frame is open to provide easy access to areas
requiring lubrication, adjustment, or repair.

RAISING THE TRACTOR HOOD

See figure 6. The tractor hood is hinged at the front by two
spring loaded bolts. [t may ba easily cpened by releasing the
two rubtber straps {B) located on eifher side of the hood.
Pull down and out on the straps to release them. Lifr up-
ward on the back of the hood to raise. The hood raised in
this position provides easy access to the getierator, battery,
fuel tank, engine, eto.

RAISING THE SEAT DECK

See figure 7. The tractar seat deck (A} is hinged at the bark
To raise the zeat deck, reach under it from each side and pull
the two locking levers (B) to the outside. A2 you hold the
locks out raise the seat deck as shown in figure 8. Raising the
seat deck in this manner will expose many of the transmission
adjustment and maintenance areas.

Figure 8. LeH side of tractor

Figure 7. Seat deck release at frant of seal deck.

SEAT ADJUSTMENT

See figure 8. The tractor seat is properly adjusted when the
operator can comfortably opecate the chitch and boake
pedal while sithing back in the szat. The ssat can be adjusted
forward or Back in any of four positions. U adjustment is
requirad, proceed as follows:

1.  Seq fiqure 8. Position the seat deck as shown by follow -
ing the instrections under Raiseq the Seat Deck on page 9.
2. Remove the two cap screws and lock washers at (A},

3. Remove the two nuts and lock washers at (B}

4. If the seat is to be positioned in either of the two for-
ward setz of mounting holes the two rubber spacers arc
Placed over the zmds at {B) and used belween the seat and
seat deck. I the seat is to be positioned in either of the two

Figure 8. Seat dack rajsed.



rearward positions, the mubber spacers are placed over the
studs (B), but under the seat deck. Line the seat up with the
desired heles in the zeat deck, and tnstall the rubber spacors
according to the hales userd.

5. Install the two lock washers and nuts at {B) and vghten
them securely.

6. Install the two cap screws and lock washers at (A) and
tighten them secursly.

7. Lower the seat deck.

CLUTCH FREE TRAVEL

See fiqure 9. The cluteh free travel is commect when there is
1/4" between the ounts (A) and the rod guide when the
clutch brake pedal is raleased and pulled rearward as Far as
it will go. If adjustment s required, procesad as follows:

1. Raise the seat deck as shown in figure 8, hy following
the instructons under Raising the Seat Deck an page 9.
2. Uszsing two wrenches hold the forward cut at {A] station-
ary with one wrench while turning the rearward nut counter-
clockwise slightly with the other to separate them.

3. Pull rearward on the cluich brake pedal to insure it has
returned completely to the engaged position.

4, Turn the forward nut at (A) a2 necesary zo that the dis-
tance between it and the rod guide is 1/4™ as shown in fig
ure 9.

5. Using two wrenches hold the forward nut at {A) station-
ary while turning the rear one clockwise to tighten the two
nuts together seemrely.

&. See figure 12. Check belt stop [A) and adjust it if neces-
sary 50 if dees not reb the drve belt when the cluteh brake
pedal is released. When the clutch brake pedal is depressed,
belt stap (A) should pick up the drive belt to aid in disen-
gaging it. If adjustment is required, loosen nut (B) slightly.

Be mre to tighten nut {B) securely after the adjustment iz

completed.
7. Lower the zeat deck.

SHUTTLE DRIVE ADJUSTMENT

If the tractor daes not drive with full power in either for-

ward or reverse, creeps (movas slowly forvard or backward]

when tha shuttle drive contrel lever is in neutral, or does not

shift into gear without grinding, the shuttle drive may need

adjusting. Froceed as follows:

1. With the engine stopped, raise the tractor seat deck by fol-

lowinginstmictions under Raising the Seat Deck on page 9.

2. Center the shuttfe drive control Iever (figure 1, 1tern G)

in the neutral position as shown.

3. See figure 9. Locsen sat screw (B). Slide brake detent {C}

forward or back as necemary to center it on hrake pin (D).

Tighten set screw {B) securely.

4. Push shuttle drive control forward undl it latches in the

forward position. (figure 1, item GJ.

5. See fiqure 10. Loozen nut (E} and turn brake pad (£} so

there iz 1/8" clearance betwesn the brake pad and the deive

pulltey. Tighten nut {E) securely.

6. See figure 10. Use the following procedurss ta ad,just the

forward clutch.

a. See figure 1. Position the shuttle drive control lever
{5} in NEUTRAL as chown.
b. See figure 10. Loosen the set serew in collar {A).

Push the rod guide assembly {B) forward until slack is
removed from the forward drive belt (C).

Figursa 9. Cluteh free travel and shuttle drive adjustment.

¢. While holding vod quide assembly {B) forward, tighten
the set screw in collar (A). _

d. Lock the shuttle drive control lever (Figure 1, item G
in the forward drive pasition.

e. See figure 10, The distacce {D)between the rod quide
and collar {A) should be 31/5" to 3716". If it is not,
Tepeat steps a. through d. until distance (B} iz 1/8" 1o
3716". Place more tension on belt (T) to increase dis-
tance (DY) or less tension to decrease the distance.

7. Plage the shuttle drive control lever in the NEUTRAL
position.

8. See figure 11. Remowve the cotter pin from swivel (4)
and puadl swivel (A) cut of hole (B). Rotate swivel {A) un.
dl all =fack is removed from brake band (C) when swivel
{A) iz placed through hole (B).

9. Inztall the ¢otter pin in swivel {A) to hold it io position
through hele (B).

Figure 10. Shuttle drive forward adiustment.



Figurz 11. Shuttfe drive adjustments.,

10, Sea fiquee 12. With the shuttle drive contrel lever lock-
ed in the forward drive position, belt stap {C) should be po-
giiconed so thers iz 1/16" 1o 1/8" clearance betwese each
leg of it and the clutch belt. IF adjustment is necessary,
loosen out () slightly. Tighten nut {D) securely after the
adfustment iz complated.

11. Lower the seat deck. Start the engine and drive the
tractor to check your adjustment. IF the shuttle drive does
not aperate correctly, locate the problam noted below and
make the cotrection indicated. .

Will not pull forward with full power. Repeat adjustment
step & plaging more tension on the cletch balt.

{figura 10, item C).

Tractor creeps forward when control lever is in neutral. Re-
peat step & placing less tension on the clutch belt.

ffigure 10, item C).

Will not pill with full power in reverse. Repeat stops 7
through % tightening brake band (fiques 11, item C) more
than previously.

Figure 12. Belt stop adjustments located under seat deck,

Tractor creeps rearward when control lever is in negtral.
Repaat steps 7 through 9 placing less tensicn on the brake
band {fiqure 11, item C) than before,

Tannot shift gears without drinding when shottle control
lever iz in neutral. Repeat steps 2 theough 5,

FOOT PEDAL BRAKE ADJUSTMENT

The foot pedal brake should be adjusted =o that it will stop
the tractor when it is moving backward, but not so right 1o
prevent the foot pedal from traveling far enongh 1o disen-
gage the cluteh. If adjustment is required proceed as follows:
1. See fiqure 13. Uze one open end waench to hold nut {4)
stationary, and another wreoch to m oot (B} counter
clockwise to loosen ic slightly.

2. Turaing out (A} clockwise will give more braking action
and tuming it counter-clockwise will giva lass. The brake ad-
justment can best be made by using the teial and error
mathod, and operating the fractor each fime an adjustment
has been made. The Lest adjustment can be made by turn-
ingnut [ Aycounter-clockwise untl the foot pedal hrake does
not wotk. Then turning it clockwise, one turn at a tme,
until the tractor will stop satisfactorily when rolling back-
ward. Thisis the comect adjustment. Fucther tightening may
cause the brake to dray, or prevent proper clutch dizengage-
ment.

3. After you are satisfied that the adjustment is correct nse
one wrench to hold nut {A) stationary and another turn out
{B) clockwise to tighten the nuts securely together.

PARKING BRAKE ADJUSTMENT

Although the transmiszion may help prevent the tractor from
rolling when it isin gear and the engine is stopped, the park-
ing rake should be properly adjusted and vsed whenever the
operator leaves the tractor seat. The parking brake is actua-

Figure 13. Brake adjustment near left rear wheel,



Figure 14. Parking brake adiustment on left side of tractor.

ted and adiusted independently of the foor brake. 1t is cor-
rectly adjusted when it will prevent the tractor from rolling
either forward or backward and some resistance is felt when
it iz placed in the engaged position If it is too tight, it will
be difficult to place it in the sngeged pogition. To adjnst the
parking brake, proceed as follows:

1. See figure 14. NOTE: ALL DIRECTIONS GIVEN FOR
ADJUSTING THE PARKING BRAKE, ARE AS IF YOUt
ARE STANDING AT THE FRONT OF THE TRACTOR
LOOKING BACK TOWARD THE PARKING BRAKE.
Laosen nut (A} by turning it clockwise,

2. Sz fgqure 14. After insuting the tractor i= either on a
level surface or the wheels are blocked so it will not eoll,
putl forward oa the parking brake handie (B} to disengage
the parking brake.

3. Reotate parking brake haodle (B) dockwise to Hohten the
parking brake, or counter-clockwise to laosen it. Ture the
brake one complete revoluton when making any adjust-
ment. After tutning the handle (B} cne revolution place it
in the engrged position to check it For correct adjustment,
The correct engaged position is as shown in figure 14, with
the handle at approximately the one a'clock posidon as
vou face it from the front of the tractor.

4. After the correct adjustment has bean made, use a wrench
to tighten rut {A) securely by tuming it counter-clockwisa.

TRANSMISSION NEUTRAL SAFETY
START SWITCH

[f the enqine starter will not actuate when the mansmisgon
shift lever is in newtral or will actuat: when the ransmisgon
shift lever is not {n the neutral position, the neutral safety
starting switch may need adjusting. The power take off
lever {s) must be disengaged before the starter will operate
alzo. Adjust the transmission safary start switch as follows:
1. Raise the seat deck as explained on page 9 undet Raising
the Seat Deck.

2. Place the transmission shift lever in the nexmal START
postion.

3. See figure 1%, The nevtrl safewy stars switeh (A) van be

Figure 1%. Meutral safety start switch Iocated under seat
deck, '

propetly adjusted by locsening lock nut (B) and raising or
lowering carriage bolt (C)

4. Tighten lock net (B) against shifter shaft,

5. Lower the seat deck.

6. Chack the adjustment by starting the tractor.

POWER TAKE-OFF CLUTCH ADJUSTMENT

See figure 16.The power take off cluteh is properly adjusted
when pulley {A) moves 1/8" when the power take off con-
trol laver is engged and disenqaged. If adjustment s re-
quired, proceed as follows:

1. Raise theseat deck, by following the instrustions on page
9 under Raising the Seat Deck.

2. Place the power take off clutch contral lever (fiqure 2,
itern ) ict the ergaged position.

3. Obgerve the movement of pulleys () in relation to cup
(B) as the power take off control is moved slowiy from the
engaged Lo disengaged positon. If the pulleys (A) move more
or lass than 1/8"] adjustment iz required.

Figure 16. Pawer take off clutch.



Figureg 17, Generator located on right side of enafne.

4. Turn the rear most out at () counter<lockwise 1o log-
sen it slightly. To increase the amount pulley (A) travels turn
the nuts at (C} clockwise. To decrease travel of pulley {A),
temn the nuts counter-clockwise. Adjust the nuts at () and
observe the travel of pulleys (A) as the power take off lever
is engaged and disengaged. When adjustment ha: been made
so the pulley (A) travels 1/8" rghten the rear most nut at
{T) against the forward ot to lock them in place.

5. Recheck your adjustment.

6. Lower the seat decl.

STARTER -GENERATOR BELT ADJUSTMENT

See fiqure 17. If the starter turns, but the engine does not
ratate, the starter generator belt may need tghtening. Pro-
ceed as follows:
1. Rais¢ the tractor hood as explained on page % under
Raiging the Tractor Hood.
Z. See figure 7. Loosen slightly the two nuts (A} cap scraw
(B} and.nut (C). Use a pry bar {D) similar to the one
shown between the genetator and engine block to apply
prassure to the generator and tighten the belt. The belt
should be tight enough so thumb pressure at (E) will de-
flect it about 174",
" 3. While holding the pry bar to maintain tension on the
helt, tighten the mounting bracket at () securely.
4. Actuate the starter to make sure the engine will rotate. If
it does not, loggen the nut at {C} and apply more tension to
the beit,
5. Tighten the two nutsat (A) and the cap screw (B) securaly,

13

TO RICHEW

Figura ¥8. Carburetor adjustments,

&. Lower the hood and lock it in place.

CARBURETOR ADJUSTMENT

The carburetor Is adjusted at the factory and normatly does
not need adjustment unless it has been disassembled or
tampered with,

INITIAL ADJUSTMENT

Initial adjustment will permit the engine to be started and
warmed up pror o final adjustment. Procaed as follows:

L. See figure 18. Ture the needle valve (A) clockwize unti!
it just closes. CAUTION: VALVE MAY EE DAMAGED
BY TURNING IT IN TOO FAR. .
2. Open the needle valve (A) one and one half teros coun-
ter-clockwise.

3. Tum the idle valve (B) clockwise unti! it just closes.

4. Open idle valve (B} one half to three quarter turns.

FINAL ADJISTMENT

1. Start the engine and run it a¢ full speed.

2, See figure 18, Turn needle valve (A) clockwise until en-
gine misses, (Lean mixture), then tum it out (counter-
clockwise) past the smooth operating point, until the engine
runs uneverly (Rich mixture). Now mm needle valve (A}
to the mid-point betwesen the rich and lean mixhire so the
engine runs smoothly.

3. Maove the engine speed control lever to the slow position,

- and set the idle speed adjusting scvew () 5o a fast idle is ob

tained ({1200 RFM). Hald the throttle in this idle position
znd tuen the idle valve {BY clockwise {lean) and counter-
clockwise (tich) until the engine idles smoothly.

4. Reset theidlespead o the engine idles at 2200 RPRL Push
the engine speed control lever forward to the fast position,
the engine should acoelerate without hesitation or sputtering.
If the engine does not ascelerate propedy, readjust needle
valve {A) to a slightly deher mixture.



MAINTENANCE

Your Simplicity tractor has heen designed and manufzcturned
to give you many years of dependable operation. Ta order
for it v mve you effictent, trouble free service over along
perod of time the maintenance operatons listed here must
be performed on a reqular basis. The optonal hour meter
provides an accurate methed of determinizg when these ser-
vices need to be performed.

8 wide vaciety of attachments and accessories permit use of
your tractor throughaut the year. BECAUSE YOUR TRAC-
TOR IS A MULTI-SEASON TADL, IT ES VERY IMPDRT-
ANT TO SERVICE THE ENGINE FOR THE SEASON IN
WHICH IT WILL BE OPERATED. Be sure to change to
winter grade ol before making cold weather starts.

Whenever you are checling fuid levels in any area of the
tractar, the readings will be much more accurate if the tractor
iz setting oo level ground. We have prewided the Schediled
Maintenanee Chart on page 15 as a convenient means for
¥ou to know which services should be perfonmed at various
times. You should, of course, refer ta the detafled sxplana
tion of how to pedform each mainterance task untl you
are familiar encugh with it to perform it correcdy from
MEMOTy- .-

Eefer to your Briggs and Stratton operating and mainten-
ance instructions for more specific detail on servicing the
engibie.

ORDERING REPLACEMENT PARTS

Eeplacement parts required for performing maintenance ser-
vices or repair work should be purchased from your Simgli-
city dealer. When ordering parts be prepared to give him the
tractor and engine identification numbers. If you have not
already recorded these numbers on the inside front cover of
this manual, we suggest that you do so now for convenient
luture reference.

EVERY 5 HOURS OF OPERATION

INSPFCT THE TRACTOR AND ENGINE: Make
a ger .. inspection of the tractor and engive looking for
loosz bolts, oil tezks, low tire pressures, ate. A few minutes
spent correcting a small problem could prevent a costly
breakdowm later. '

CHECK ENGINE CRANKCASE OIL LEVEL: See
figure 19. If the engine has been running, allow a minute or
two iwr the ol to drain down into the crankcase before
checking the oil level. Proceed as follows:

1. Sce figure 19, Tum the engine oil filler cap-dipstick (A}
counter-clockwise and Lift it out.

B = the oil from the dipstick with a clean cloth.

4. Replace the filler cap-dipstick in the filler pipe and turn
the cap clockwise finger tight.

4. Remove the nller capdipsticlk and check the il Ievel
on the dipstick.

5. Ifthe oit is below the full line (B) shown in Rqure 19, add
cnough ¢il to bring the oil level up to the full mark. Use
the same grade and weight of oil which is already in the

Figure 192, Checking the engine oil at right front of tractor.

engine. DO NOT OVERFILL THE CRANKCASE.
6. Replaca the filler cap-dipstick (A) and Highten it securaly.

EVERY 25 HOURS OF OPERATION

CLEAN ENGINE FINS AND SCREEN:  See fix
ure 20 The blower soreen (A) must be kept celatively fres of
chaff, grass, ete., which would restrict the flow of cocling

Figure 20. Engine blawer screen located at rear of engine as
seen from beneath tractor.



ait to the engine. Marerial which collects can normally he
removed witha brush after the engine is shut off. The sereen
may need to be cleaned more often when mowing dry
grass. : .

Sen figure 22. All grass and chaff should be removed from
the engine fins [A). CAUTION: THE ENGINE FINS ARE
VERY HOT AFTER THE EMNGINE HAS BEEM OPER-
ATED. DO NOT TOUCH THEM UNTIL THE ENGINE
HASBEEN ALLOWED TO COOL. NEVER SPRAY WATER
OM A HOT ENGINE.

CHANGE ENGIME OIL: Every 25 hours or mote
often under dusty operating conditions, change the engine
oil, nzing ar cil with designation of 5C or S0 or M5,

SUMMER WINTER
{Ahave 400F.) [Under 400F.)
Use SAE 30 LUse SAE SW-20 or
SAE SW- 3D
Ff not availahlo, Lf not available,
tse SAE TOW-30 Usa SAE 10W or
or SAE 10W-30
SAE 10W-40
{Below DUF)
Use SAE 10W o
SAE 10W-30

Diluted )% with Kerasene

1. Operate the engine at least 10 minutes or untl it is warm
so the ofl will drain freely.

2. See figure 21. Remave the drain plug (4) from the bot-
toin of the engine base and aliow the oil to drain.

3. After the il has completely drained from the engine c=
Flace the drain plug and tighten it securely.

4. Bee fiqure 19. Remdove the filler cap-dipstick (A) and
pour 2 quarts of ofl inte the engine through the cil fiiler
Fipe, being careful not te allow any dirt or foreign material
to contarpinate the oil.

5. Check the oil level. It should show up to the full mark {R)
on the dipstick.

Figure 21. Left front of tractor.

6. Replace the ail filler capdipstick, start the engine and
check for leaks.

CLEAN ENGINE AIR FILTER: The foam pre
cleaner should be removed and deaned at 3 month nterals
or every 25 hours of operation, whichever ocours first.

1. See figure 21. Remove the wing nut (B) and cover (C) -
from the air cleaner unit.

2. See figures 22 apd 25. Remove the foam precleaner (B}
and wash it in liquid detergent and water and squeeze dry.
3. Cil the precleaner with one ounce of engine oil, and

After each cycle of indicated hours

Service Required - Page 5 25 100
Inspect the tractor and engine 14 o
Chack engine crankease oil fevel 14 K ) .
Clean enging fins and screen® 14 [ ]
Change engitia oil® (First change £ hours) 15 ]
Clean engine air filter® . i5 )
Lubricate greasza firtings™ 16 9
Lubricate pivot points* 18 []
Lheck tire pressira 17 )
Check transmizsion ol (Bvel 17 2
Chack bave! gearbox oil ievel 17 x B
Check hattary water Tevel ¥ 18 [ ]
Clean or replaca air filter alement* 18 [ ]
Reptaca fual filter™ 18 &
Repack front wheel bearings 18 [
Repack planetary assembly 10 [ ]
Claan and resst spark plug 19 ®
Claan battery cahles and connectians T4 )

*More often under dusty and/ot hot weather cperating conditions.
Sea your Briggs and Stratton instructions for more complete information on servicing the engine.

Scheduled Maintenance Chart.

15



Figure 22. Air cleaner with cover removed on left side of
engine.

squesse it 1o distribute the ol evenly.

4. Install the foam precleaner as shown in figores 22 and 23

5. Bee figure 21. Replace the air cleaner cover (T and fas-
ten il securely with wing nut (B).

LUBRICATE GREASE FITTINGS: Your {ractor
has 7 grease fittings which should be lubricated every 25
hours with multi-purpose lithinm base qun grease. Wipe the
fittingclean and lubricate each one with five shots of grease,
or until the grease js seen being forced from the bearing.
When operating under extremely wet or dusty conditions,
lnbricate more often. The grease fittings ara located as fol-
lows:

LOCATION ILLUSTRATION
Left Spindle Figure 21, Item D
Hight Spindlz Figurz 24, ltem A

Clutch-brake Pedal
Steering Bracket

Figure 24, ltem B
Figure 25, ltem A

Hight Axle Hub Figure 26, Item A
Right Axle Figure 27, ltem A
—— A

B

Figure 23. Air cleaner assembly disassembled.

16

Figure 24. Right frant corner of tracter.

{LUBRICATE PIVOT POINTS: Every 25 hours a
film of qrease should be placed at the end of the newtral start
safety switch, on the steering gear and on the shuttle drive
brake detent to provide smoother operation and help re-
duce wear. They are located as follows:

LOCATION ILLUSTRATION

MNeutral Safety Start Switch  Figure 15, (tem ©
Steering Gear Fiqure 29, Itemn B
Shirttle Drive Brake Detent  Figure 9, Mems C & I

A few drops of engine ¢il placed on the tractor pivet points
will help reduce wear and provide smoother operation of the
tractor and its controls. Every 25 hours or more ofter: under
wet or dusty operating condions, place a few drops of SAE
30 engine oil on the pivot points, eing careful not 1o get
oll an belts or pulleys as it may cause them to slip. Pivot
points are located as follows:

Figure 25. 5teering gear as seen from beneath tractor.



Figtire 26. Greaze zerk [ocated inside right wheel hub.

LOCATION ILLUSTRATION
Left Tie Rod End Figure 21, liam E
Right Tie Rod End Figura 24, item C

Front Axle Fivor
Power Take Off Preot

Figure 28, ftem A
Figure 29 Hem A

CHECK TIRE PRESSURE:  Tires will last longer and
perform better if they are kept properly inflated. They
should be inflated as follows. Front tires 32 ta 15 PSL Rear
tires 6 - 8 PSI.

CHECK TRAMNSMISSION OIL LEVEL:  See fiqure
Z0. Rerngve pipe plug (A} to check the oil leval in the axle
housing. €Al should be level with the batiom of the threads.
If it iz not, add SAE 90 weight transmisdon cil. Replace
the plug and tighten it securaly.

Figure 27, Grease zerk on right rear axie,

17

Figure 28. Front of tractor showing axlo pivot,

If it should be necessary to drain the axle housing, the drain
plugis located at {B). Always tighten it seeurely when replac-
ing to prevent oil leakage.

- CHECK BEVEL GEAR BOX OLL LEVEL: See

figure 31. The check and fill plug for the bevel gear box is
located at {A). Remove it to check the oil level The bevel
iear box is propedy {illed when oil is visible at the bottom
of the elbow. If filled to the top of the eibow, il may be
forced out the vent plug located on top of the bevel gear
housing If off is required, add SAE 90 weight transmission
oil. Fill coly until il can be seen in the bottom of the pipe
elbow. Ifit should be necessary to drain the beve] gear hous
iny, the dmeie plug is located at (B). Always tighten it s
urely when replacing to prevent oil leakage.

Figure 28. Power take off idler pulley, pivol points as seen
from heneath tractor.



Figure 30, Rear of tractar showing axle drive hausing.

CHECK BATTERY WATER LEVEL: See fiqure
32. Every 25 hours, or more often when operating the trac-
tor in temperatures above 720F, remave the 6 battery caps
(A} and check the watar leval in each cell. When the battery
is in use, water evaporates from it Never allow the water
level in the battery to get below the top of the plates. Fill
the battery to the marldng ring with distilled water as shown
in figure 32. If distilled water iz not available, clean tap
water may be used.

EVERY 100 HOURS OR ONCE A YEAR

CLEAN OR REPLACE AIR FILTER ELEMENT:
The enqing air cleaner is made vp of two types of filters The
foam filter (Fiqurs 22, Item B) and a dry filtering element.
The feam element should be cleaned and ollsd gvery 25
hours as explained under the Every 25 Hour Matntenance

Figure 31. Bevel gear housing locatad under seat deck.

18

Figura 32. Tractor battery visible when hood is raised.

Services. Omea a year or every 100 bours, whichever ccouts
first, the paper element should be removed and cleaned or
replaced. Procead as follows:

1. See figure 21. Remove wing nut {B) and cover (C) from
thsa air gleaner.

2 Gee fiqures 22 & 23, Remove the foam alement (B) and
clean and oil it as described in the Every 25 Hour Mainten-
ance Sarvine,

%. Femove wing nut (C) and remove the paper elememnt from
the air cleaner.

4 {Clean the element by tapping it gntly on a fat surface.
Hitisvery dirty, replace the element or wash it in detergent,
and water rinze until water remaing olear. The elament must
be drind thoroughly before using.

5. Bee figures 22 & 23. Replare the paper slemant and wing
ot () and tighten it securely,

& Install the foam element [B) over the paper element as
shown in fiqure 22,

7. See figure 21, Replace cover () and wing nut {B} and
tighten securely.

REPLACE FUEL FILTER: See figure 21. Every 100
hours or mere often under dicty field condifons, the fuel
filter (F) should be replaced. CAUTION: DO NOT REMOVE
THE FUEL FILTER WHEN THE ENGENE 15 HOT. AS
SPILLED GASOLINE MAY H3MITE. USE CARE WHEN
REMOVING AND INSTALLING CLAMPS {G), NOT TO
SPREAD THEM ANY MORE THAN NECESSARY AS
THEY MAY TAKE A SET AND NOT HOLD THE HOSE
TO THE FILTER PROPERLY,

In extremely dirty fuel conditions, the fuel filter may be-
come filled with dirt znd restrict fuel flaw. The filter can be
washed in solvent and Wown out with compressed air and
uzad,

REPACK FRONT WHEEL BEARINGS: Every
100 hours of operation or once a year, the front whes! bear-

inge should be removed apd repacked with qrease. Procsed
as follows: .



-t a4

Figure 33. Left front spindie and axle assembly.

1. Block or jack the front of the tractor so the wheel you
ara to work on is not supporting the tractor.

3. See figure 33. Remeove the grease cup (A) by prying off
with a screw driver.

3. Use an Alien wrench to loosen the set screw in collar (B).
4. Remove the set collar (BY spacer (E), outer bearing (T},
wheel (D), and inner bearing {F}. 1t is best to keep the two
bearings separate s¢ you can put them back in their original
place. Wash the bearing shalt, bearings, and wheel housing
with a suitable solvent and wipe dry. Inspect the seal of the
inner whesl. Replace it if it is damaged. NOTE: 1T 5 EX-
TREMELY IMPORTANT THAT THE BEARINGS AND
GREASE THAT IS PACKED IN THEM BE KEPT CLEAN.

6. Using the palm of your hand, force a good quality wheel
bearing grease into the bearings. Place a coating of grease oo
the seal where it turns in the hub.

¥. Replace theinner bearing and slide the wheel on the ade.
& Replace the outer bearing, spacer, and set collar. Spin
the wheel slowly and press in gn the zet collar to seat the
bearing. Be sure the seal on the inside of the wheel iz prop-
erly seated. Hold in oo the set collar and tighten the Allen

Figure 34. Serting spark plug gap.

sorew securely.
2. Feplace the greass cup.

REPACK PLAMETARY ASSEMBLY: Every 100
hourz of operation or once a year, the planetary assembly
should be repacked with #2 lithium greass.

1. See fgure 27. Remove cap (B) by prying off with a
screwiriver. '

2. Use caution in repacking the planetary assembly. Itis
extremely important that the grease being used is kept
clean. ’

3. Replace the cap {B).

CLEAN AND REPLACE SPARK PLUG: See
fiqure 34, Every 100 hours the spark plugshould be removed,
cleaned, and the gap reset at .Q30". When the spark plugis
worn aut, replace it with AT GC 46, Autslight A 7] or
Champion J-8. CAUTION: BLAST CLEANING OF SPARK
PLUGS IN MACHINES THAT USE ABRASIVE GRIT 1S
NOT RECOMMENDED. SPARK PLUGS SHOULD BE
CLEANED BY SCRAFING OR WIRE BRUSHING, AND
WASHING WITH A COMMERCIAL SOLVENT OR GASO-
LINE.

CLEAN BATTERY CABLES:  See figurs 32. Every
100 hours or once a vear the battery gables (B} and ()
should be removed and eleaned. CAUTION: ALWAYS RE-
MOVE THE NEGATIVE GRCOUND CABLE [T} FIRST
AND REPLACE IT LAST. Clean the battery with soap and
water to remove all dirt, oil, and corrosion from the battery
surface. Do oot allow foreign material or cleaning solution
to get insde the battery. Clean the tenmicals and battery
clamps with a wire brush. Replace and tighten zecurely. Af-
ter tightening coat the termicals and clamps liherally with
a coat of grease or vaseline to inhibit corragon.

ACCESSORIES

Thewe are many Opriconal accesones available far your Sim-
plicity tracter thoough your Sienplicity dealer.  They wadll
make yrur tactor parform bever, or essisr 1S aperdle
when wdng rzneu attachments. For retoromended scots:
ories tQ use, when your Lracloo iz Lo be opecaled with an
altachment. =« the Cperatioo Chart on page 7. See yoor
Simplicity dealer of Yo wish w puncbase any ef the fallowe
ing:

BALL HITCH- REAR
FRCOHWT LIGHT XIT

REAR LIGHT KIT

HUIB CAPS 150t of 41
WHEEL WEIGHTS- REAR
WHEEL WEIGHTS - FRDNT
POWER LIFT KIiT

DUAL LLFT LEVER

REAR LIFT XIT

TIAE CHAINS

CUSTOMER TOOL KiT [Wrenche, pliert & screwdriners]
HOUR METER

18

ATTACHMENTS

To make your Simoplicity tRcbormost useful ta youp, Suo-
plictty manufactures 3 complede bng of attachments for it
They are available throagh your Simplicity dealer. Contdet
him if you wish v parchase any of the following:

42" L 48" ROTARY MOWERS

46" SICELE BAR MEOWER

YACUUM CAOLLECTOR

GART COVER (Migh capacity}

CART COVER |Low prafilal

AQWING NDZZLE FOR YACULN COLLECTORE
CART - DUMP 1000 POLUND CAPAZITY
CART - QUM 00 POUIND CAPACITY

23" LAYWN REVITALITER (Thatcher, seratord
AT & 4" AOTARY SHOW THROWERS

45~ BNOW PLOW AND DOZER BLADE

427 EHOW PLOW AND DDZER BLADE
INOW CAR

3" ROTARAY TILLEA & 10" TINE EXT.

0 FLOW

CULTIVATOR

SPAING TOOYH HARROW

47" GRADER BELADE



ENGINE AND 2RIVE SHAFT

T —



ENGINE AND DRIVE SHAFT

Ref. Qy.
No. | Part No. | Raeq. Description
1 1 |Engine
2z { 173335 l | Pad, Fuel Tank
3 | 715068 | 2 |HexCapscrew, 5/16"-18 x 2"
4 | 719002 | 2 | Plain Washer, 5/16"
5 | 720001 2 | Lockwasher, 5/16"
6 | 170456 | 1 | Muffier, Exhaust
7 172195 I Elbow & Hipple Asemhly
& | 172061 1 Muffier Clamp .
9 | 154378 I |Lock Nut
10 | 171280 I | Strap, Maffler
11 | 705012 I |HexCapscrew, 5/16™- 18 N.C.
x /8"
12 | 720001 1 Lockyasher, 5/16"
13 j 1170l 1 Full Hex Nut, 5/16"-18 N.C.
14 | 1724565 | 1 |Rec't. Head Screw, 3/3"-16
NLC. x1-5/18"
15 | 705009 | 3 | Hex Capscrew, 3/8"-16 N.C.
x1-172"
16 | 712001 | 4 |Plain Washer, 3/8" Std.
17 | 720002 | 4 |Lockwasher, 3/8"
Ia | 717003 4 | Full Hax Hut, 3/8™16 NC.
19 | 171241 1 Key
20 | 713504 1 | Cup Pt. Socket Head Set
Socrew, 5/16™-18 N.C. x 3/8"
21 171115 1 | Tank, Fuel
22 | 171252 1 |Cap, Fuel Tank
2% | 173204 2 | Hos=e, Fuel, Flexible
24 173206 1 Fuel Filter
25 | 154372 | 4 | Clamp, Hose
26 | 171330 | 2 |SBomp, Tack
27 172744 2 | Sap, Fuel Tank
28 | 175026 1 | Coupling
29 | 157424 | 8 | Washer, Special
30 | 8161056| 2 | Bearing, Pivot Block
31 | 720002 | 2 |Lockwasher, 378"
32 | 715036 2 | BexCapscrew, 3/8"-16 x 2-1/4™
33 172528 1 Shaft Assy., Drve
34 | 172677 | 2 |Hex{apscrew, 3/8"-16x1-1/58"
35 | 720002 2 | Lockwasher, 3/8"
36 | 717003 | 2 | Full Hex Nut, 3/37-16
37 | 173026 1 | Caupling
38 | 157424 8 | Washer, Special
39 | 172677 | 2 | Hex Capscrew, 3/8"-16 H.C.
x1-1/8"
40 | 720002 | 2 | Lockweasher, 378"
il T1T5E 2 | Fuil Hex Nut, 3/8'"-16 N.C.
42 | 172264 1 | Flange, Drive Shafi
43 | 157427 1 | Key, Drve Shafr
44 | 715049 | 1 |CupPt. Socket Head Set
Serew, 3/87-24 N.F. x 3/8"
45 | 172677 | 2 | Hex Capscrew, 3/8"-16 H.C.
= 1-1/8"
46 | T20002 | 2 | Lookwasher, 3/8"
47 1 157126 1 | Air Cleaner Spacer
43 | 715018 | 1 |Hex Capscrew, 1/8"-20 N.C.
x 5f8"
49 | 719006 | 1 | Plain Washer, 1/4"
S0 | 720003 | 1 |Lockwasher, 1/47

NOTE: Ref. Hes. 3, 4, 5, 47 through 50
used o 10 H P, Models only

DECALS

- FILN SIMP| KT b
hNEER CANTAQRD

LI Fe0- FILM, SIMPLHCATY &
hme Efr, 0w EREKGH

176377 - FILMW_SRBAMCITY A4
WIWYER LANDLOAD
TIERAN - FILM SOMFLECITF &
hUWBER, SOWEREIGY
17213F . Frans FAnT EMBLEM -
LANDLGAD

FI213R- FILM FRCNT FMBLEN -
171838 - FiLk, BRaEe SIYEREMIN
1T - M ATE, SERIEL WO CakafiLiing 7

IME248 @ A TE, SEAIAL WO S0WEREIGN

FRONT VIEW

IT29m - FILM_ BIE
LEVEL WMaT.

TINR - FILM INSTHIMEN T FANEL
HEIEN - BUTTON FLUG

/

TG - FILML IGH M0

ENQINE —T™]
ITREGT - FALM, SR T FATTERN
AN EAFETY

L9

13213 . FiLML, THABITTLL

152086 AECAL, CAUTIAN -

TOP VIEW

VF5HE- FILM_ LIFT LEYER

IT-AER7? - FTLA_ FCIAWA P & AEYERSE
173 - DECAL, CLETOH

I - EMELEM -
LAROLORO
17140 - EMBELEM -
SOYEREIGH

LEET SIDE VIEW

21



HOLD BEVEL GEAR
80X TO FRAME

FRAME, HOOD, GRILL & INSTRUMENT PANEL

2?



FRAME, HOOD, GRILL & INSTRUMENT PANEL

Eef. City. Ref, ity
No. | Part No. § Req. Description Mo, | Part Me. | Req. Description
1 174095 1 | Frame Assembly 40 | 157315 1 | Bracket, Throttle Cable
2 F20006 4 | Lockwasher, 7716467 4] 720003 1 Lockyraszher, 1/4™
3 | 15428% | 1 | Bushing 42 | 714021 1 | Self Tapging Rec. Hex Hd.
4 F05039 4 | Hex Capscrew, 7/16%-14 Screw, E/47-20N.C. x 5487
_ N g 1142 43 | 122538 1 | Clamp
5 1171271 1 | Faot Rest, E.H. 49 | 705015 1 | Hex Capscrew, 1/47-20
& 1 174662 1 { Bushing .2 x 58"
7 | 176628 1 | Foot Rest, L.H. 45 | 720003 1 | Lockwasher, 1/4™
& TO2015 & | Carriage Bolt, 5/16™-16 46 719006 1 Flain Wazhet, 1/4™ 5td.
W.C.x 34" 47 T1T05 1 Full Hex Nut, 1/4"-20N.C.
9 | 720001 & | Lockwashee, 516" 48 1 172040 1 | Throttle Handle
10 | 717001 & | Full Hex Nut, 5/16"-18H.C. 49 | E72038 1 {Knob
11 | 705017 | 2 | Hex Capserew, 5/16'-18 a0 | 171548 1l | Stop Throtile
N.C. x 374" sl 158424 1 | Arm Throttle
12 | 720001 | 2 | Lockwasher, S/16" 52 1150107 | 1 | Washer
13 | 718024 | 2 | Nut, Tinceonan, 5/16™-18 5% | 721602 | 1 | Washer Lock Dished Type,
N.C. 35e"
14 171266 1 Dash Assembly hd 717510 1 Full Leck HexWat, 3/8"-16
15 718038 | & | Nut, Tinnerman NEC.
16 | 714031 | 11 | Hex Head Self Tapping 55 | F1100Z { 2 | Phillips Truss Head Screw,
Screw, No. 14 AR x /4" Mo 1032 x 172"
17 | 171232 1 | Panel, Instrument 56 [ 171804 2 | Washer .
18 | 157077 | 1 | Bushing, Steering 57 | 717907 | 2 | Gripco Lock Nue, No. 15-32
19 172008 1 Plate, Steering Adj. o8 20007 2 | Lackwasher, No. 12
0 711002 & | Round Head Phillips Secew, a4 717025 2 Full Hex Mut, No. 10-24
14" 20 N.Cox 12" &0 158611 1 Bracket, Pulley Guard
21 | 718043 | & | Mut, Tinnerman, 174" 20 N.C. 61 | 718043 1 | Mut, Tinnerman -
23 | 719007 | 4 | Plain Washer 62 | 715057 [ | Hex Capscrew, 1/4%-20= 3f4"
23 171225 1 | Grlle & Hood Assembly &3 | 719007 1 | Plain Washer, 3/1&""
24 172935 1 Moiding, Hood &4 714032 1 Hax Head Scpew, Mo 14
25 1712352 1 | Sereen, Grille x L-1/4"
26 | 171add 2 | Washer E5 171555 1 | Shifier Rod Assernbly
27 | 172742 2 | Washer Ga 154180 1 | Handle
28 | 721003 | 4 | Lockwasher, Shakeproof &7 { 715026 1 | Hex Capscrew. 9/167-18
HNo 10 x 112"
29 717023 4 Fulf Hex Hut, Mo, 1024 WLE. &8 20001 1 Lockwasher, 516"
& 8191047 2 | Spring 69 717001 1 Full Hex Nut, 5/16""-18
3l 705009 2 Hex Capserew, 3/8"-16 F0O 157020 i Shift Rod Cide Assembly
H.Cox1-1/2" 71 | 717005 1 | Full Hex Nut, 15420
32§ TiIele 2 | Hex Lok Mut, Ceater, FZ2 | 70003 1 Lockwasher, 154"
3a"1e N.C. 73 | 715018 1 | Hex Capscrew, 1/47-20
2% | 171355 1 | Throttle Conteol x 58"
34 171354 1 | Choke Control 74 1714600 2 Hood Stiap
35 | 158475 ] 1 | Clip, Bowden Wire 75 | 710002 | 1 | Round Head Maching
36 | 714005 1 | Self Tapping Rd. Hd. Screw, Serew, No. 10-32 x 1f2"
Ho. 1024 N.C_x 1427 76 | 721003 | 1 | Lockwasher, Shakeproof
27 158475 i Clip, Bowden Wire No. 10
i 10004 ¢ 1 Rd. Hd. Machine Serew, 77 717007 1 Full Hex Nut, No. 10-32
Ho 10-32 H.F. x 38" 78 11025 1 | Washer
G | 717007 1 | Full Hex Hut, Ho. 10-32 M. F. 72 | 186116 1 | Washer

NOTE: Ref. Hos, &0 through 64
used oo 10 H P, Models only

23




BEVEL GEAR HOUSING

Bef: . Ref. : Qry.
Mg. | Part No. | Reqg. Daseription Mo, | Part M. | Reg. DPesgription
I 1171797 1 1 {Bevel Gear Housing, 20 | 172206 1 | Retaining Ring
wiBeanngs 21 172753 1 Wazher
2 | 154326 | 1 |FipePlug 22 | 154040 | 1 | BearingClamp Flate
I | 1739656 1 | Driven Shaft 2% | 720001 1 | Logkwasher, 5/16™
4 1 715092 4 | Hex Capscrew, 716714 1-1/4" 24 | Wsal2 1 | Hex{Capscrew, 5/167-18 = 5737
5 | 717517 1 |HexJam Nut 25 | 132732 1 | Bevel Driven Gear
B 171792 1 Spacer 26 25003 1 Key
7 F71790 5 | Shim (As Required) 27 154026 ] Washer
=1 17171 1 | Shim 28 154281 1 [ HexCapscrew, 5/16™-18x3/4"
9 171787 1 {0 Seal 29 154282 1 | Gasket
10 | 172256 1 | Ball Braring 30 | led249 1 | Housing Cover Assembly
11 171798 1 Bewel Doven Gear Z1 F26002 1 Fipe Flug
1z 172206 1 Retaining Riog 22 72501 1 Strect Ethow
13 | 725003 | 1 |Key 3% | 726003 | 1 {PipeFlug
i4 | 154279 1 | Needle Bearing 34 | 707008 | & | HexCapscrew, 1/4"-20 x /8"
15 118117 1 il Seal 1] 173859 1 Right Hand Side Flate
1a 172750 1 | Drive Shaft 26 | 174829 1 | Left Hand Side Plate
17 118117 1 il Seal 7 FE0006 | IQ Lockwasher, 7F16"
1z 154279 1 Meedle Bearing 38 7151356 b Hex Capscrew, 614 x 1™
19 172256 1 Ball Bearing 39 715092 iq Hex Capsoecawe, 77167'-14 x 1-1 4"

24




REAR LiFT DRAW BAR GROUP

Ref. Qty. Ref. Qty.
Ho. | Part No. | Req. Bescription Moo | Part No. | Reg. Description
1 171595 1 | Lift Lever Quadrant 31 170983 1 | Latch Reod
2 170975 1 Lift Léver Bearing 32 722001 1 Cotter Pin, 3/32"7 =% 354"
3 | 7150ME 1 | Hex{Capscrew, 5f16".18 x1-1/4" 33 | 154226 1 | Spacer
4 | 720001 1 | Lockwasher, 5/16" 3| 152006 1 | Spring
S | 71700 1 | Full Hex ¥ut, 5/16™-18 35 | 194227 | 1 | Thumb Button
& 170975 1 Lift Lever Bearing 36 156209 1 Handla Grip
7 1 715045 1 | HexCapsrrew. 5f16"-18x1-1/4" 37 | 153058 1 |Pin
8 | 720001 ! | Lockwather, 5/16" 35 | Blol045| 1 | SprdngClip
9 717001 1 | HexNut, 5/16""-18 39 157525 1 | Front Lift Lever Assembly
19 T05004 2 | HexCapscrew, 3/8'-16 x 3/4"' 40 713502 1 Set Screw, 9/167-18 x 173"
11 F202 2 | Lockwasher, 378" 4] 174085 1 Cahle Assembly, Lift
12 | 717003 2 | Full Hex Mut, 3/4" 42 | 172725 1 | Pulley
13 | 174111 1 | Lift Shaft Astembly 43 | 157081 1 | Spacer
14 157624 2 | et Collar 44 174725 1 Cable Guard
13 | 712002 | 2 | Set Screw Sq.Hd., 516718 x 3/3" 45 | 108413 | 1 | Serew
le | 705039 1 | Hex Capscrew, 7/16™"-14 = 1-1/2" 46 | 717524 1 | Hex Jam Lock Mut, 3/8"-16
17 | 708047 1 | HexCapscraw, 7/16"-14 x 1-3/4" 47 1743215 1 | Bin
14 720006 2 Lockvasher, 7716 48 F22005 1 Cotter Pin, 532" x 7/8"
19 | 717022 2 | Full Hex Nut, 7/16"-14 49 | 153058 1l | Bin
20 | 719002 | 4 | Plain Washer, 5/16" 50 | B161045| 1 | Spring Clip
21 | 157852 | "2 |Key 51 | 164304 | 1 | Acm Assembly
22 713502 1 Set Sorew, 57/16%-18 x 1/47 R 164284 ] Arm Assernbly
23 | 171k39 1 | Lift Lever Aszsembly 53 | 720006 4 | Lockwasher, 716"
24 1 720002 | 1 | Lockwasher, 3/8" 54 | 705041 { 4 | HexCapscrew,7/16"-14x 1"
25 | 715120 2 | HexCapscrew, 3/8"-16x 1" 55 | 154202 1 i Draw Bar Assembly
26 157652 2 | Eny G 157091 2 Full Bar
27 | 171593 1 | Lift Lever Assy_Inner Section 57 | 1660%& | 1 | Spacer
28 | 713502 1 | Set Screw, 5/16"-18 x 144" 54 | 705042 1 | Hex Capsorew, 7/167-14
9 | 173039 1 | Lift Lever Latch x1-1/4"
30 | TEIs 1 Roll Pin, 38" < 1-1/4" a9 720006 l 1 Loclowasher, 7/16™

23




TRANSMISSION GROUP




TRANSMISSION GROUP

Ref. Qty. i ) Ref. Qry.
Mo. | Part No. | Reg. Deseription No. | Part Ho. | Reg Description
1 174582 1 |Case, Gear Assy. Complete 42 | 174228 1 | Pinion, Reverse, [V
w/bearings & dowe! ging 43 | 134086 1 1 Shaft, 2nd Intermediate
{(Inclades 2 thru 7} 44 | 154038 1 | Washsr
2 | 174583 1 | Expansion Plug 45 | 172579 2 | Washer
3 | Fi13a07 1 |Set Screw, Cup Pt Socket A4 1729758 2 | Washer
: Hd., 3/8".16 x /8" 47 154266 1 F.etaining Ring
4 | 723007 | 2 |RollPin, 3/8"x1" 48 | 164062 | 1 | Pinion, 264 Intermediate
5 154257 1 | Meedle Bearing 49 154287 1 Key
6 | 154258 1 i Heedle Bearing 50 | 154089 l | Gear, 2nd [ntermediate
7 | 154459 | 2 { Heedle Eearing 51 | 154090 I | Spacer
g 157519 i Heedle Bearing 52 154091 I Shaft, 3rd Intecnediate
g | 154538 { 1 {RcllPin 53 [ 172979 | 2 | Washer
10 | 121084 | 2 | Spater 54 | 172978 2 | Washer
11 | 157619 | 2 |CilSeal 55 | 154266 | 1 | Retaining Ring
12 | 164250 | 1 | Shift Red 56 | 154092 1 [ Pinion, Zrd Intermediate
13 154261 1 | Shilt Stem 57 164051 1 Gear, 3rd Intermediate
14 T17515% 1 Full Leck Hex, Nut, %3 725002 2 Key Woodmif
IET24 NF. 59 | le4222 1 | Axle Tube wibushing
113 154067 1 | Shifter Shaft Eev., Med. &0 727002 1 Grease Fitting
16 154068 1 Shifter Shait High, Low al 154095 1 Dirive Gear
17 | 80610481 2 |Retaining Ring 62 | 154096 { 2 |Key
18 | 715019 2 | Set Screw, Hollow Head, 63 172977 2 | Washer
Coae Pt, 3/16"-18 x 1/2" 64 { 194097 | 1 | Washer
19 124069 2 | Shift Fork G5 154266 2 | Snap Ring
20 154323 2 | Speing as 154130 2 | Axle Tube Washer
21 154262 2 { Shift Lock Ball &7 154260 2 | Seal
22 173807 | 1 | Pulley Shaft &8 | 164234 1 | Gear Case Gasket
23 | 118134 1 | Retaining Ring &0 | 1540938 1 | fude Tuba Spacer
24 | 154462 | 1 | Washer 01 64226 | Y | Gear Case Cover, Complete
25 108472 1 Washer wibearings
256 | 172082 1 | Washer 71 | logao2 ! [ Ball Braring
27 ) 172981 1 ) Washer 72 | 64064 I | Retining Ring
28 | 154284 | 1 [ Retaining Ring 73 | 154257 I | Negdle Bearing
26 | 164294 1 |Key 74 | 154271 I | Needle Bearing
30 | 174234 | 1 ) Gear Assy T &IV 75 1 154259 1 | Needls Bearing
31 154075 1 Pinion Assy., [ & II1 . i 1575242 1 Needle Bearing
32 157250 1 Shaft, 1st Intermediate Fili 154537 1 Rall Pin Agzemhly
33 | 154263 1 | Cik Seal 78 | 728003 | 2 | Pipe Flug, 3/8"
34 154078 1 Driven I, Gear it 705007 | 14 | Hex Capscrew, 5/16™-18x 1"
) 1543554 1 Key a0 720001 | 14 | Loclkwasher, 5/16"
36 | 194079 I | Pinion, 15t Intermediate 81 (176312 | 1 |Switeh Support
57 1542080 1 Pinion, Driven, IIT 82 172241 1 Cardage Baolt, 5/16"-18x 1"
28 | A0s1012| 3 | Trans. Gear Spacer 83 717011 1 Jam Mut, 541618
39 | 154081 1 | Driven II Gear 84 | 726003 | 1 |Pipe Flug, 378"
40 154082 1 Spacer 85 154324 2 Bushing
41 154264 1 | Retaining Riog 86 | 728501 1l | Elbow, 3/8" x 90

21




ELECTRIC STARTER—GENERATOR SYSTEM

18 14
19, 42 13

i

] : 36

171801 - WIRE, GEMN. LIGHT 1
TOIGHITION SWITCH I#"—@
& 3

28



ELECTRIC STARTER—GENERATOR SYSTEM :

Ref. 2y Ref. QJry.
Me. ; Part No. |Req. Dascription . Ne. | Part Ho. | Req. Bescription
1 | 122236%%] 1 | Motor-Qenezator 25 | 171811 1 | Cable (Battery to Ground)
2 1123213 1 | Generator Start Cable 26 | 715090 | 1 { Screw Hex Thread Forming,
3 | 157524 1 [“v" Balt 144720 x 172"
4 | 157654 I | Support Assembly 27 | 122142 1 | Battery Insulation
5 | 720001 & | Lockwasher, 5/16" 28 | 172119 1 | Fuel Tank Insulation
& | 705017 2 | Hex Capserew, 5/16""-18 x 574" 29 3 122201 1 [ Starter Switch wi/Keys
7 { 171801 1 | Wire Ignition to Gen. Light 30 ] 721509 1 | Lockymasher Int., 9/16"
8 | 717001 4 | Full Hex Mut, 5/16"-18 31 | 176710 | 1 | Harness Agssembly
9 | 705019 2 | Hex Capscrew, 5/16"-18x1-1/4" 32 | 172175 1 [ Grommer
10 |122193**| 1 | Vcltage Requlator 33 | 106786 1 | Clamp
11 | 176931 1 | Bracket 24 | 165074 1 | Spesd Clip
12 | 157102 1 | Belt Tightener 35 | 165073 | 1 | Speed Clip
13 | 705030 3 | HexCapzerew, 1/4"-20x 34" 36 | 1748095 | 2 | Switch
14 | 720003 & { Lockwasher, 1/4" 37 ) 1HMT0Z ) 1 | Wire Assembly
15 | 717005 & | Fuli Hex Huot, 1/47-20 2B [ 176310 1 1 | Spring Clip
16 | 715048 2 | Bex(apscrew, 571618 % 374" 39 | 702029 1 ! Carriage Bolt, 1/4™-20 « 374"
17 | 7io0n2 T | Msin Warsher, 516" 40 | 717525 | 1 | Elastic Stop Nut
18 { 172163 1 | Circuit Breaker 41 | 171225 | 1 | Battery Clamp
19 | 717001 1 | Full Hex Mut, 5/1&'-18 42 | 122216 1 | Solencid
20 | 173270 1 | Battery 43 | 715090 2 | Serew Hex Thread Formine,
21 [ 172777 1 | Film, Battery 1420 = 152"
22 | 171805 1 | Cable (Battery to Solenoid) 44 | 717007 | 1 [ Full Hex Kut, No. 10.32
23 | 122203 1 | ¥ey and Ring Assembly 45 | 721003 1 ! Lockwasher, ext, Ho. 10
24 | 122235 1 | Special Hex Nut 45 | 171295 1 | Indicator Lamp Assembly

"* FOR SERVICE CONTACT YOUR LOCAL UNITED MOTOR SERVICE DEALER {DELCO -REMY).

HARAMEST ASSY. — HEADL AMPF

HEAD
LANFT

LAMP SO ET

HEAD
LAMPS

CADLE- GEN. - SOLEMN.
—

COMNECTOR

1wt

*BLEIIb-_-E} BATTERY ?

CUNNECTDR

CONMECTOR

5]

nio

r"\ TaBLE RATTERY

AEAR LIGHT
ATEY

conreLCTOR

ik
W)~ |

|
\

.@_ﬁ_ wanliE

OARK BLUE  HARKETS 00y,

WIAE ASSY. GEN, LIGHT

-— !

Y,
'-IJI.IL:K

CIACLHIT
!ER[.AI:[H

OARE
GREEH

[} {imerr suue
],,..mn: AEEY. GEN, LIGHT

{-—35: HOTE(TY

: > W
—
Ao e pLack
S
BLATK SAFETY ]
SEE MOTE(T) YCH
3

‘'WIRE TO AEAA LIGHT

T T st asSy. LiGHT SHITEM v:l:ﬁm\r._ INDICATOR. LA, A |
: T TRAK
g /
It smounp encine | FeE—-EE ] AR d l
ShOuD EC1 3 La——— | R
WIRE AGEY, YELLOW = 1 1 & I
et — s ] I L i m‘rmml
]______3 i | r =T N MWERLIFT |
FUWER LIFT AS5Y
. ] e LE:LAEh:




FRONT WHEELS, AXLE, TIE RC ) & STEERING

Ref. Qry. R.f. ey
Mo, | Bart No. | Req. Descrption Neo. | Part Ho. | Req. Deseription
1 | 171376 2 | Wheal & Tire Assembly 31 | 727003 2 | Full Bex Mut, 3/8"-16 N.C.
2 | 157490 2 | Tire 32 | Fes0le 4 | HexCapserew, 3/8"-16x1-1/4"
3 | 164247 2 | Tube 33 | 157616 1 | Axle Assy., Front
4 156305 2 Valva Stam & Cap %4 154289 4 Bushing
5 | 171377 2 | Wheel-Sub Assembly 35 | FEROA) 3 | Fitbny, Grease
6 | 171578 | 2 | Wheel (Frout) 36 { 157618 | 1 |Spacer
7 | 154393 | 4 | Bearing, Cup I7 | 7lo00d4 2 | Plain Washer; 1/27
8 | 154484 4 | Bearing, Cone {(Without Seal) B ] 715159 1 jHexCapscrew
o | 154487 2 | BubCap 39 | 718068 1 | Mut, Toplo, 1/2"-13
10 170168 2 Seal 40 171196 1 Steering Wheel
11 { 171774 | 1 | Spindle Assy., L.H. 41 | 715046 | 1 |Hex Capscrew, 5/16"-18x1-1/4"
12 | 157494 1 | Spindle Assy., R.H. 42 | 717511 1 | Hex Lock Nut, 3416718 N.C.
13 i N 1 Hex Jam Nut, 1/2"-13 43 170960 1 Steering Bracket, Casting
4 | 171375 | 4 | Spacer 44 | 170992 1 | Bushing, Steering
15 | 8021010 3 | Collar, Set 45 | 171832 1 | Casting and Bearing
16 | 713503 2 | Bet Screw, 5/16"-18x b/16" 46 | 154258 2 | Bearing, Neadla
17 | 8061012 1 | Washer {Use Beneath Snap Ring) 47 | 171000 1 | Plate, Steering
18 ipa1g1 I | Washer 48 | 717519 1 Hex Lock Nat, 7/16'-14 N.C.
19 | 157285 1 | Ring, Retaining 49 1 717524 2 | Hex Jam Nut, 3/8'-16
20 | 170998 1 | Acm Assy., Stry. LH. 50 | 715030 1 | Hex Capserew, 3/8"-16x 3/4”
21 157427 2 Key 51 170958 1 Pinico, 15T, Bevel
22 | 713006 § 2 | Set Sorew, 5716718 x 12" 52 | 725002 1 | Key, Wopdrufi
25 | 171830 1 | Red, Tie 5% | 171020 1 | Shaft, Steering
24 717016 2 Hex Jam Nut, 1/2"-20 NLF. 54 154264 1 Ring, Retaining
25 | 1642721 2 | Igint, Ball 55 | TOS031 2 | Hex Capscrow, 5/8"-16 x 7/8"
26 | 717528 | 2 | Hex Mut, Jam Lock, 152720 Sh | 713502 1 | Set Serew, 5/16™-18N.C. x 14"
27 | 157499 | 1 | Link Assy., Drag 57 | 1602155f 1 |“E" Ring
28 154177 2 | Spacer 58 | 170999 1 | Arm Assy. Stesring
29 | 719001 2 | Washer, Plain, 3/8" 56 | 719003 l | Plain Washer, 7/16"
20 | 720002 5 | Lockwasher, 3/8" ad | 170987 1 | Cear, 23T, Bevel

k|




MNOTE: REFERENCE

MUST BE REPLACED IN PAIRS

REAR WHEELS AND AXLE

HNUMEBERS 13 AND 27

10H. P. GNLY
157024 Tire 8 x 12

187602 Tube (For Service Only)
173431 Wheel % Tire Assembly

ORDER TIRE AMD TUBE REFLACEMENTS
FROM THE MANUFACTURER

Ref. Qry. Ref. Qty.
Ho. | Part Ho. | Req. Daseription No. { Fart No. | Req. Description
1 173432 2 Wheel & Tire Assy. 20 725501 2 | Hi-Pro Key
2 157637 2 Tire 10-1/2*" % 12 21 154201 I3 Retaining Ring
3 | 1576338 2 |[Tuhe 22§ 154277 1 | Axle Washer
4 | 172353 2 | Valve Stem 23 | 158579 | 8 | Diffarential Pinion
5 173430 2 | Wheel Drive 24 1210483 & | Differential Pinion Spindle
& | 8261100| 10 |Hub Balt _ 25 | 162085 | 8 | Spring
7 154208 1 | Left Hand Whee! Hub 26 | 171517 | 2 | Ring Spager
8 | 159129 1 }(Key 27 | 171854 |1 1 ] Differential Cover
S | 715022 | .1 |SetScrew,3/8"-16x 1-1/2" 28 | 715043 | 8 | Hex Capscrew,
10 | 713004 1 }S5et Screw, 3/8"-16x 1" 3816 x 21527
11 | 717013 2 | Hex.Jam Wut, 3/8".16& a5 | 717510 & | Full Lock Hex, Hut, 3/8"-16
12 ) 176945 | 1 |R.-H.¥heel Hub Asy. 30 | 705015 | & | HexCapscrew, 1/4"-20x5/8"
13 | 727004 1 | Grease Fitting 31 | 7200035 | & | Lockwasher, 1/4"
14 | 164217 | 1 |Differential Carrier 2 | 717005 | & | Full Hex Mut, 1/4°"-20
15 | 157120 | 2 | Drive Kay 3% | 121190 | 1 | Differential Cover Seal
16 [ 171515 2 | Axla Washer 34 | 171526 I | Fear Axle
17 | 153068 | 2 | Bearing 35 | 105050 1 I | Washer
18 | 171853 1 Differential Qover =6 154065 2 1 Agle Collar
19 | 177041 1 | Differential Gear 37 | 713002 | 4 | Set Screw, 5/16"-18x 3/8"

3




SEAT AND FENDERS

ERef. Qty.
HNo. | Part No. | Ren. Drescription
1 166111 1 | Seat Deck Assembly
2 | 164029 1 | Seat Deck Bracket, Front
3 | 705012 2 | Hex Capscrew, 5/16"-18 x 5/87
4 | 720001 2 | Lockwasher, 5/16"
5 | Flhom 2 | Full Hex Nut, 5/16"-18
6 | 157094 2 | Cushion Connector, Frant
7 | 16063823 2 | Spring Clip
& 1 720001 4 | Lockwasher, 5/16"
9 | 719006 2 | Washer, 154"
10 | 717001 4 | Full Hex Nut, 5/16'-15
11 | 705016 2 | HexCapsoreew, 3f8™-16x 1-1/4"
12 | 1607870 2 | %Seat Deck Stop
13 | 717510 2 | Full Hex Lock Nut, 3/8'-16
14 | 720001 2 | Lockwasher, 5/16"
15 | 717001 4 | Full Hex Nut, 5/16'-18
16 1 171153 | 1 | Contour Seat Assembly
17 705012 2 | Hex Capscrew, 5/16"-18 2 5/8"
18 | 720001 4 | Lockwasher, 5/16™
19 | 159085 2 | Cushion Connector

32




FRONT LIGHT GROUP

OFTIONAL ON 10 H P, LANDLORDS

Ref Oty. Ref. Cty.
Na. | Part No. | Reg. Description No. | Fart Mo. | Req. Desctiption
1 172286 1 Shroud & Plate Assy., L.H. 14 72176 1 | Grommet
2 1172290 1 | Lamp Socket & Wire Assembly 16 | 705050 | 4 | HexCapserew, 1/4"-20 x 3/4"
3 | 172048 | 2 | Headlight 16 | 720003 | 4 | Lockwasher, 144" Sud.
4 172243 | 1 Plate, Front 17 172294 1 | Hatness Assembly
) 7144019 & | Sciew, Round Head Phillips 18 172295 1 | Wire Assy., Ground
Swageform No, 12-24 x 1/2" 19 | 172296 | 1 | Wire Agsy., Lighe Switch
& | 172269 1 | Moulding 20 | 172297 | 1 { Wire Assy., Indicator Lamp
7 | 17217 1 | Grommet 21 | 122184 | 1t | Swiwh, Toggle
8 | 172285 1 | Shroud & Plate Assy., R.H. 22 1 172436 2 {{able Clip Tinnerman, Front
9 | 172290 1 | Lamp Socket & Wire Assy. Frame
10 1172048 | 2 | Headlight 23 | 172434 | 1 | €Cable Clip Tinnerman, Rear
11 172243 1 | Plate, Front Frame
12 | 172854 | 1 | Cable Clip Tinneman 24 | 1724533 | 1 | Cable Clip Ticoerman, Top of
15 | 172269 1 | Moulding Grille

33



BRAKXE AND LEVER GROUP

— {173864, Ss2 Pullay
& Controi Group)




BRAKE AND LEVER GROUP

Ref iy . Ref, Quy.
Nao. | Fart No. | Req. Descrption Mo. | Part No. | Req. Description
1 158195 | Special Washer 37 | 717001 2 | Full Hex Hut, 5/16"-18
Z | 719001 1 Flain Washer, 2/3™ I8 | 717511 1 Fult Hex Lok Hut, 57106158
k) 172742 1 Brake Raod 9 139106 1 Tensian Spong
4 FI7511 1 Full Hex Hut, 5/16"-18 40 157204 1 Arm-Foot Pedal
S TLTMODG 2 | Fuli Hex Mut, 3/8"-16 4] 719001 | Plain Wazsher, 3/8"
& | 717022 1 Full Hex Nut, 7/167-14 42 | 720002 I Lackwasher, 3/8"
7| 147282 P | Brake Drum 43 | 7003 || Full Hex Nut, 3/87-16
& FE008 1 Lockwasher, 716" LF. igedle § 2 Bushing
4 | 171497 t | Brake Band & Lining Assembly 45 | 171178 1 | Foot Pedal Assembly
1o 1 171482 1 | Brake Band 446 | 171072 ] Varable Planelary Lever Assy.
[l 134133 1 | Brzke Lining 47 | 714012 1 | Hex Self Forming Thread
iz FZa501 4 Rivet No. 7 x 5f167 Serew, 1/47-20 x 748"
i3 164113 1 Brake Band Brackot 45 171145 1 Knch
14 | Q5005 2 | HexCapserew, 3/8"-16 x 17 49 | 164123 1 | Link
15 FEFO0I 2 & Full Hex Nut, 3/8"-14 a0 715001 1 Flain Washer, 378"
la 720002 2 Lockwasher, 3/8" 51 720002 3 Lockwasher, 3/8"
17 #5030 2§ HexCapserew, 1/4"-20 = 3/4" 52 | 7173 1 Full Hex Nut, 3/8"-16
18 | 72000Z 2 | Lockwasher, 1/4" 2% 174473 1 Cuadrant
1% | 717005 2 | Fuoll Hex Nuat, 1/4™-20 54 | 172157 § 2 | Special Screw
20 | 174896 1 1 Spring 85 1 721001 2 | Lockwasher, Shakeproof, 5/16"
21 | 174892 | 1 |Sprng Clip 56 | 722001 | 1 | Cotter Pin, 3/32" x 3/4"
22 705042 1 Hex Capscrew, 7/16'-14 57 133058 1 Fin
x1-1/4" 58 1 722001 1 Cotter Pin, 3/32" x 574"
23 5 730006 1 ¢ Lockwasher, 5/16" £9 | 173878 L | Rod Assembly
24 | 174706 | I | Parking Brake Rod Assembly O { 713001 b | Sq.H48.5et Screw, 1/4'7-20
- 25 FITH08 1 Full Hex Lock MNut, 5/16'-18 x 38" Grade 8
2h F71094 1 Rod End &1 175335 1 Fod Guide Assembly
27 717001 1 Full Hex Mut, 5/16™"-18 62 1620865 1 Spring
28 172108 3 Parking Braka Levar 63 174855 1 Erake Detent
29 | 715062 1 | HexCapscrew, 1/M4"-20x1-1/4" &5 | 717515 1 | Full Hex Lock Mat, 3/53"-24
m oIz 1 | Double Lockwasher, 1/4" 65 | 175280 1 | Tension Spring
31 F17509 1 Full Hex Lock Mut, 144%-20 &b 105208 1 Set Callar
Z2 121037 1 Spring 67 | V13001 1 S5q. Hd. Set Serew, 144240
33 | 172724 ! | Fivot Lever Assembly _ * 38" Crade &
34 164094 i Guide Rod Assembly 68 174852 1 Brake Lewsr Sssembly
35 717511 1 Full Hex Lock Mut, 5/1&67.18 69 174854 3 Brake Pad Assembly
35 174105 1 Clutch & Brake Rod Axsy. F0 | 717011 1 Hex Jam Nut, 5/16"-15

3




PULLEY AND CONTROL GROU¥

(172724, See
Brake & Lever
Groupg]

3b



PULLEY AND CONTROL GROUP

! Ref.

Cy. _ Ref. Qty.
Mo. i Part Ho. | Req. Drescription Mo. | Fart No. | Req. Drascription
1 | 725504 | "1 | Hi Pro Kay, /16" x 314" 40 | 720002 1 |Lockwasher, 3/8"
2 174359 1 Pullay 41 717003 1 Full Hex Nut, 3/87-15
3 | 717517 1 | Hex Jam Mut, 3/4"-16 42 | 174561 1 |Idler Pulley
4 | 725003 1 | Key, Woodaff No. 9 43 | 705009 1 {Hex Capserew, 3/8"-16
5 | 173793 1 | Half Sheave x1-1/2"
& | 174568 1 |{ Inner Rage 44 | 719002 1 |Flain Washer, /16"
7 | 174570 1 | Thiust Beating 45 | 174870 1 |Spacer
& | 176355 1 | Sheave Assembly 46 | 174883 I | V-Belt
9 {17304 1l Sheave a7 174402 I Guitte Belt
10 175712 1 Gear Differantial 48 | 720002 1 Lockwasher, 38
11 ] 174981 1 | Seal 49 | 717003 1 |[Full Hex Hut, 3/8"-16
12 1174542 1 Bearing, Raller Seal a0 | 17475 1 V-Balt
13 | 174364 1 | Puiley Guard Assembly Sl | 174424 1  Belt Guard Assemnbly
14 | 715155 2 | Taptite Hex Hd. Washer 52 | 703004 1 }Carrdage Bolt, 3/8"-16 = 374"
Screw, 5/167-18 x 5/8" 53 | 720002 1 ! Lockwasher, 3/8"
15 | 1762586 1 | Planetary Assembly 8 | 1GR3 1 |Full Hex Mut, 3/8"-1&
14 | 174588 1 | Planetary Carrier Sub-Assy. S5 | 174336 1 | Brake Anchor
17 | 173795 ! | Flanetary Carrier 56 1715096 | 1 |HexCapscrew, 5/8"-16x1"
18 | 173739 1 | Bearing, Flange 57 | 720002 1 | Leockvmsher, 378"
19 176257 4 | Pinion Differantial Ascembly 53 174331 1 Brake Band Assembly
20 | 175710 4 | Pipion Differential 59 | 174382 1 |Erake Band
21 | 174567 8 | Bearing, Needle &0 | 174383 1 | Brake Lining
22 1174562 | 4 | Bearing, Sleave 61 | 724502 | & |Rivet No 7x1/4"
25 174599 2 Y3 Ring 62 | 705009 1 Hex Capserew, 3/8"-1621-1/2"
24 | 174404 2 | Differential, Cover &3 | 719002 1 | Flain Washer, 5/16"
25 174025 4 Finion, Pin 54 TF20002 1 Liockwasher, /8"
26 | 721501 & | Lockwasher, Shakeproaf 65 | 174385 1 |Rad
27 | 717ool g Full Hex Nut, 5/16"-18 &6 | 722001 1 Cotter Fin, 3/32" x 3/4"
28 | 75020 4 | Bex Capicrew, 5/167-18 2 2" 67 | 108172 1 |Pivot
29 | 720001 4 | Lockwasher, 516" &6 | 722001 1 i Catter Pin, 3/32'" x 3/4"
0 | 717001 4 | Full Hex Nut, 5/16"-13 69 | 173861 1 | Idler Lever Assembly
31 [174274 1 | ‘Washer, Thrust 70 1 164148 1 ] Retaining Ring
32 | 725503 1 | Key, Woodraff, 3/16' x 3/4" 71 | 174497 1 | Pulley
32 | 175714 1 | Gear, Differential 7Z | 708009 1 | HexCapscrew, 3/87-16x 1-1727
3 | 717817 1 Hex Jam Nut, 3/4'-14 Ta 719002 3 Plain Washer, 516"
=5 174584 i Huk Cap 74 106717 i Cuide Belt
36 | 118002 2 | Bushing 75 | 720002 1 jLockwasher, 3/8"
37 173864 1 | Lever Assembly 76 | TLTO03 1 | Full Hex Hut, 3/8™-16
38 P 174427 1 | Lewer 77 | 164088 1 |Clatch Link
30 719001 1 Plain Washer, 3/8" 78 | 722001 3 | Cotter Pin, /32" x 3/4"

3T




i

POWER TAKE--OFF

Ref. Qor. Ref. Qty.
No. | Part No. | Req. Description Ho. | Part No. | Reg. Description
1 173965 1 | Inner Spring Guide T23 | 173991 1 | Lever )
2 | 172206 1 | Ring, Retaining 24 | 174686 1 1 Special Capserew, 5/ cll
3 171772 | 1 | Srring UNC-24 x 7/8" Grade 5
4 | 174859 1 | Bushing Assembly 25 | 174664 1 | Handle, Clutch PTO
5 | 157273 1 |Stud 26 { 172038 1 | HKnoh
6 | 173956 1 | Pulley 2¥ | 717510 1 Full Hex Lock Hut, 3/8"-16
7| 174862 1 | Clurch Plate Assembly 28 | 174485 1 | Pivet Arm Assembly
& | 8061081 1 | Key 29 | 170239 1 | BeltStop
9 | 718063 1 | Washer Base Lock Nut 30 1 105306 1 | Pulley
10 | 172206 | 1 | Ring, Retaining 31 | 705006 1 | Hex Capserew, 3f5"-16 x 2"
11 173957 1 | Brake Disc 32 1 157081 1 | Spacer
12 | 715142 4 | Socket Hd. Screw, 1/47-20x 5/8" I3 120002 1 | Lockwashet, 3/87
13 | 17013 1 | Suppart Brake Assembly 34 1 717003 | 1 | Ful Hex Mut, 3/58"-16
14 § 717519 1 | Full Hex Lock Nut, 7/16-14 35 | 719002 1 2 | Flain Washer, 5/16"
i5 { 702017 1 | Hex{apscrew, 5/16"-18 x 34" 36 | 173982 1 | Idler Pulley
16 | 717511 1 | Full Hex Lock Nut, 5/14V-13 &7 | VOR00& 1 Hex Capscrew, 3/8"-16 x 2"
17 | 174451 1 | Pivot Assembly 38 | 1723297 1 | Spacer
18 | 715165 2 |{ Thread Forming Serew, 39 | 720002 1 | Lockwasher, 3/5"
_ 5/16"-18 x 3/4" 40 | 717003 1 | Full Hex Hut, 3/8"-1&
19 171371 2 | Bushing 41 719002 1 Plain Washer, 5/16"
20 | 164155 1 | Handle Assembly 42 1 157262 1 | Spring Tension ¥
21 | 173988 | 1 | Control Rod 4% | 164047 1 | Spring Tensicn Red
22 | 717001 2 { Full Hex Nut, 5/16"-18 44 | 175316 1 | Conical Spring

3B




